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B R AE Boom / Spare parts manual

S ZOOMLION DESCRIPTION % #x PAGE: CODE 4
THE BOOM ASSEMBLY
CHINA [ DN 212 001605906A0000000
FFs £ R =5 & A% s HE
POS. CODE STANDARD NO.| DESCRIPTION SPEC TRANSLATE| QTY.
1 |001605906A1000000 L Swivel Head 1
2 [001605907A0100000 [0164690B0000 |5/ ikt Hydraulic 1
3 |001605906A0100000 [0165941B0000 |5 First boom 1
4 1001605907A0200000 [0164691B0000 |5 it Hydraulic 1
5 |001605906A0200000 [0165942B0000 |/ Second boom| 1|
6 |001605907A0300000 [0164692B0000 | =5/ yh T Hydraulic 1
7 |001605906A0300000 |0165943B0000 | =7/ Third boom 1
8 |001605907A0400000 [0164693B0000 (U5 il fir Hydraulic 1
9 1001605906A0400000 [0165944B0000 (VY15 Fourth boom 1
10 |001605907A0500000 [0164694B0000 |11 5 T Hydraulic 1
11 {001605906A0500000 [0165945B0000 |15 Fifth boom 1
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Be 2R Boom / Spare parts manual
< ZOOMLION DESCRIPTION  ##k PAGE: CODE 4
THE BOOM ASSEMBLY
CHINA H [ DN 412 001605906A0000000

FFs £ R =5 & A% s HE
POS. CODE STANDARD NO.| DESCRIPTION SPEC TRANSLATE| QTY.

1 (1040000573 GB/T5783-2000  [4Zf4: M12x40-10.9  |Screw 20

21040300054 GB/T93-1987 H 12 Gasket 20

3 1001609106A0000004 0165940A0004 s 5 AR 1T Plate 1

4 |001607206A0000002 0164440A0001 EHh ©250X307 Pin 2

5 ]001607206A0000003  |0164440A0020  [HiE $270X 89 Bronze bushing 2

6 |001609106A0000003  |0164640B8003  |ffe B L i AR Bumper 1

7 |001609106A0000001  [0164640B8001  [f 5 £ ph s Bumper 2

8 |001609106A0000002  [0165940A0003  [li%iti v b [ Plate 1

9  |1040500311 GB/T91-2000 il 10x150 Split pin 2

10 |001605906A0000001 |0165940A0005  |fi & 120 X337 Pin 1

11 {1080000007 JB/T7940.1-1995  [Jifi#F M10x1 Straight 4

12 1001607206A0000007 |0161540A0015 [l d 120X 555 Pin 1
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B LR AR

Boom / Spare parts manual

< ZOOMLION DESCRIPTION ~ ##4& PAGE: CODE 4]
THE BOOM ASSEMBLY
CHINA 1[5 L £ 9595 6/12 001605906A0000000
55 g R = % A% g2 e =
POS. CODE STANDARD NO.| DESCRIPTION SPEC TRANSLATE | QTY.

1 (1040500311 GB/T91-2000 B 10x150 [Split pin 3
2 |001609106A0000008  |0165940A0006 |4 & 100X 500 Pin 1
3 (1080000007 JB/T7940.1-1995  |Jhi#f M10x1 (Straight lubricator 9
4 |001607206A0000011  |0161540A0023 IZHRE M72X2X20 Nut 2
5 |001607206A0000027  [0161540A0024  |#4 ¢ 91 Washer 2
6 [001607206A0000026  [0161540A0021  |4{£ & 100X 40 Bronze bushing 2
7 1001607206A0000013  [0161540A0022 (5l $ 90X 141 Pin 2
8 [001607206A0000012  [0161540A0019  |Hi1£ & 130X 74 Bronze bushing 2
9 |001605906A2000000  [0165940B0100  [iEAT A Beam A 1
10 {001607206A0000011  |0161540B0020  [4h b 120X 585 Pin 1
11 [001605906A2100000 [0165940A0200 %+ B Beam B 1
12 {001607206A0000009  [0161540A0048 |4l 1= & 130X 42 Bronze bushing 2
13 {001607206A0000010  |0161540B0018  [4ih b 120X 425 Pin 1
14 {001607206A0000014  |0161540B0025  [fl & 110X 521 Pin 1
15 {001607206A0000015  |0161540A0026  [4i# & 120X 70 Pin 2
16 {001607206A0000018  |0161540A0029 2R M100X 2% 20 Nut 1
17 |001605906A0000002  |0161540A0056 [V 121 Washer 1
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Boom / Spare parts manual

< ZOOMLION DESCRIPTION ~ #F% PAGE: CODE 4]
THE BOOM ASSEMBLY
CHINA 1[5 535 8/12 001605906A0000000
55 SR R = % R b33 s =
POS. CODE STANDARD NO.| DESCRIPTION SPEC TRANSLATE |QTY.
1 (1080000007 JB/T7940.1-1995 4t M10x1 Straight lubricator |7
2 1001605906A0000004 il & 90X 400 Pin 1
3 |1040500311 GB/T91-2000 e 10x150 Split pin 3
4 |001607206A0000024 [0161540A0023 ([ 42 £} M72X 2 X 20 nut 2
5 |001607206A0000027 [0161540A0024 |44 ¢ 91 Gasket 2
6 |001607206A0000026 |0161540A0021 47 & 100X 40 Bronze bushing 2
7 |001607206A0000025 |0161540A0034 [l & 90X 132 Pin 2
8 |001605906A2200000 [0165940B0300  [EAT C Connectingrod C |1
9 |001607206A0000022 |0161540A0033  [#i# & 115X 59.5 Bronze bushing 2
10 [001607206A0000030 |[0164440A0012  [Hi£ & 100X 43 Bronze bushing 2
11 |001607206A0000018 [0161540A0029 BREE M100X2X20 nut 1
12 {001607206A0000021 [0161540A0030 A4 & 111 Gasket 1
13 |001607206A0000020 [0161540A0031  [Hi% & 120X 27 Bronze bushing 2
14 {001605906A2300000 [0165940A0400  [iEFf D Connectingrod D |1
15 |001607206A0000029 [0161540A0036 |4l & 90 X380 Pin 1
16 {001607206A0000019 |0164440A0006 |4l & 110X 303 Pin 1
17 001607206A0000023 |[0161540B0032 |4l d 105X 439 Pin 1
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B LR AR

Boom / Spare parts manual

< ZOOMLION DESCRIPTION ~ #F% PAGE: CODE i}
THE BOOM ASSEMBLY

CHINA 1[5 535 10712 001605906A0000000

55 SR R = % R b33 s =

POS. CODE STANDARD NO.| DESCRIPTION SPEC TRANSLATE |QTY.
1 (1080000007 JB/T7940.1-1995 4t M10x1 Straight lubricator 10
2 |001607206A0000042 |[0160140B0066  [#ZH} M42x2x19 Nut 2
3 1001607206A0000043 [0161540A0047  [H44 @43 Plate 2
4 |001605906A2500000 |0164640A0400  |[H %A E Right beam E 2
5 1001607206A0000040 [0161540A0045 [ ¢77x56 Bronze bushing 4
6 001607206A0000041 [0164640A0003 [l ¢65%395 Pin 2
7 11040100370 GB/T78-2000 WRET M12x16 Screw 8
8 |001607206A0000048 |0161540A0043  |[RIHZE} M68x2x20 Nut 2
9 001607206A0000049 [0161540A0044  [## ¢70.5 Plate 2
10 [001607206A0000037 |[0161540A0041  |Hi£E ¢92x41 Bronze bushing 2
11 |001607206A0000038 [0161540A0042 [l 80x115 Pin 2
12 [001605906A2400000 [0165940B0500 | = ff1i&EAT A Curve beam A 1
13 [001607206A0000034 |0161540A0038 |l 970x210 Pin 1
14 [001607206A0000036 |[0161540B0040 |l 985%365 Pin 1
15 [001607206A0000035 |0164440A0019  [Hi £ ¢97x50 Bronze bushing 2
16 (1040500248 GB/T91-2000 Y 10x100 Split pin 1
17 [001607206A0000032 |0164440A0003 Hh 70x340 Pin 3
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B LR AR

Boom / Spare parts manual

< ZOOMLION DESCRIPTION ~ #F% PAGE: CODE i}
THE BOOM ASSEMBLY
CHINA 1[5 535 12/12 001605906A0000000
55 SR R = % R b33 s =
POS. CODE STANDARD NO.| DESCRIPTION SPEC TRANSLATE |QTY.

1 |001607206A0000044 [0164440A0002  [fifi & 60309 Pin 1
2 [001607206A0000043 [0161540A0047  |[H4hR & 43 Plate 5
3 |001607206A0000042 [0160140B0066  [HZ £} M42X 2X 19 Nut 5
4 1080000007 JB/T7940.1-1995 [ihi#f M10x1 Straight lubricator 10
5 |001607206A0000045 |0161540A0049 [l & 60X 160 Pin 1
6 |001605906A2600000 |0165940B0700  |=ffi%EAT B Curve beam B 1
7 1001607206A0000047 [0161540A0051 [l 60X 320 Pin 1
8 1001607206A0000046 |0161540A0050  |HiE & 72X 52 Bronze bushing 2
9 |001605906A2700000 [0165940A0800  |[FEFF F Right beam F 2
10 |001607206A0000052 |[0161540A0055 4% & 62X 48 Bronze bushing 4
11 [001607206A0000053 [0164640A0004 |l & 50X 300 Pin 2
12 {001607206A0000048 [0161540A0043  [[FIZEE ME8 X 2 X 20 Nut 2
13 |001607206A0000049 [0161540A0044 |4 ¢ 70. 5 Plate 2
14 |001607206A0000051 [0161540A0052  |Hi% ¢ 82X 34 Bronze bushing 2
15 |001607206A0000050 [0161540A0053 [ & 70X 105 Pin 2
16 1040000101 GB/T5783-2000  [W2 ke M12x40-8.8 [Bolt 4
17 1040300054 GB/T93-1987 g 12 Washer 4
18 1040300041 GB/T97.1-2002 %] 12-200HV ~ [Washer 4
19 (1040200096 GB/T6170-2000  [M& £} M12-8 Nut 4
20 |001693301A0004000 |0160140D0052 | F 125B %4 TV Bolt joint 1
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S DESCRIPTION 7 .
= ZOOMLION % PAGE: CODE 4T
ROTATIVE MACHINE 1h
CHINA ASSEMBLY [FIHEH|H4) 5k 001607605A0000000
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B R AE Boom / Spare parts manual

= ZOOMLION DESCRIPTION % Fk DAGE. CODE 43
ROTATIVE MACHINE ASSEMBLY

CHINA 1 L L E 21 21 001607605A0000000
55 Wi NI & A ' HE
POS. CODE STAEgARD DESCRIPTION SPEC TRANSLATE QTY.
1 [001607205A0101000  |0164451B0110 |/E4"HR Left Gear guard 1
2 (1040300063 GB/T93-1987  |[#[&] 8 Washer 10
3 1040300066 GB/T97.1-2002 %] 8-200HV Washer 10
4 (1040000098 GB/T5783-2000 (2 ¥ M8 16-8.8  |Bolt 10
5 1001607205A0000001  [0162148B0001 |tk Gear 2
6 |1031500045 071,35,1464,00 |[n]%% 3 7% Rotative Support 1
7 1040000492 GB/T897-1988 |5kt M16X<55-8.8 [Bolt 40
8 1040200110 GB/T6170-2000 5 R} M16-8 Washer 40
9 |1040300186 GB/T1230-1991 [ ] 16 Nut 40
10 1040300065 GB/T93-1987  [# %] 16 Washer 40
11 (1030200160 ED2090/MN/35 ||| jk H L Rotative reducer 2
12 1040000118 GB/T5783-2000 [ 4% M5*16-8.8  |Bolt 2
13 1040300048 GB/T97.1-2002 [} 5-200HV Washer 2
14 1040300060 GB/T93-1987 [} S Washer 2
15 [1040000155 GB/T5783-2000 (242 M16%30-8.8  [Bolt 1
16 1040300065 GB/T93-1987 [} 16 Washer 1
17 |001607105A0202001  |0167751A8201 |%24%Hi Installation Board 2
18 |001607105A0202002  |0167751A8202 |F [l Hi Oriented Board 2
19 0010030775 GB/T822-2000 24T M5%6 Screw 2
20 1040300060 GB/T93-1987 %% 5 Washer 2
21 |001607105A0201001  |0167751A8101 |22zl Installation shaft 2
22 |001607105A0201002  [0167751A8102 |[k i Board 2
23 1040100097 GB/T70.1-2000 (24T M10%*30-8.8  |Screw 6
24 1040300067 GB/T93-1987  [# [l 10 Washer 6
25 |001607205A0102000  |0164451B0120 [£iHX Right Gear guard 1
26 001607205A0100001 0162151A0601 |3 H Board 6
27 |1040000496 GB/T5782-2000 (242 M30%240-10.9 [Bolt 96
28 1040200443 GB/T 6170-20004Z £} M30-8 Nut 96
29 [1040300178 GB/T1230-1991 [ ] 30 Washer 96
30 (1040200292 GB/T6172.1-20 (2 +} M30 Nut 96
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B LR AR

Boom / Spare parts manual

< ZOOMLION DESCRIPTION 47k
PAGE: CODE %}
BASE STRUCTURE AND OUTRIGGERS 2 /2
CHINA IS 19595 001607603A0000000
R 5 e HE
s

F}ij C%iﬁDgE STAEEARD DESifﬂON :fi TRATISITATE QT
1 1080000007 JB/T7940.1-1995 il #% M10x1 Straight lubricator 16
21040000082 GB/T5783-2000 [iZ4% M16x40-8.8 |Screw 16
31040000134 GB/T5783-2000 [iZ4% M16x25-8.8 |Screw 8
4 1040300065 GB/T93-1987  [#[& 16 washer 16
5 1001607203A0000004 |0161582C0001 44 t12 Gasket 8
6 (001607603A0200000 [0165981C0000 | /= Hii S filt Left Front Stabilizer 1
7 1001607203A0000007 [0161551C0001 |44l Pin 8
8 (1040300229 GB/T894.2-1986 [+ 50 Gasket 8
9 1001607603A0400000 |0165982D0000 |4 i SZ Jhl Left Rear Stabilizer 1
10 100160720440300000 016159730000 [ 32 5 1 i EZ:::;C Ctinder - OF Frond 4
1 00160760440200000 016599880000 |J5 32 e i EZirj::Shdecylmder of - Front 2
12 1001607204A0100000 [0161595F0000 [ S Bt 2h gy Zj::? Cylinder - OF  Rear) 2
13 1001607604A0700000 |0164496A0000 i 2 it/ P-{ih 45 b i Hydraulic ~ Cylinder Of Verticall 2
14 (001607603A0500000 [0165982C0000 |47 )i S it Eiéht Rear Stabilizer 1
15 |001607603A0300000 [0165981D0000 |47 i 3 Jik Right Front Stabilizer 1
16 [001607603A0000002 [0162151A0300 |l $ 160X 171 |Gasket 8
17 1001607603B0100000 JEZ4 Base structure 1
18 |001607603A0000001 |0164682C0001  |%H % $ 140X 310 [Pin 8
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= ZOOMLION DESCRIPTION 47k PAGE:
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B LR AR

Boom / Spare parts manual

< ZOOMLION DESCRIPTION %7k PAGE: CODE 43}
BASE STRUCTURE
CHINA JE4E 23 001607603B0100000
55 g R = & A ®E ¥ =
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE QTY.
1 [001607603A0110000 [0165951B1000  |JEE4E45H4y Base structure 1
2 |001605103A0100001 [0161551C0003  |ik/K 121 Cover 1
3 1081000523 GB/T3452.1-1992 |0 L% %) &l 175X3.55 O-ring 2
4 001607203A0100002 |0161551C0004  |[/KAH i bR Cover 2
5 1040000114 GB/T5783-2000 |22 M10X25-8.8 [Bolt 30
6 (1040300061 GB/T97.1-2002  [#[4] 10-200HV ~ [Washer 30
7 1040300067 GB/T93-1987 g 10 Washer 30
8 [001607203A0100007 |16155100 THIAH o5 2% 4R Plate 1
9 1040000498 GB/T5783-2000  [IZ#2 M18X40-8.8 [Bolt 40
10 (1040300227 GB/T1230-1991  |#J4 18 Washer 40
11 [1040100059 GB/T70.1-2000  [#34T M10X20-8.8 |Screw 12
12 |001607203A0100003 |0161551C0005 [ ZEEAR Tie plate 1
13 [001607203A0140000 |0162151B0400  [HIAH Kb Cover 1
14 |001607203A0100005 |0164646B9001 | 3¢ 22K 4 ki Plate 1
15 {1040000198 GB/T5783-2000  [MZ ke M16X50-8.8 [Bolt 2
16 1040200110 GB/T6170-2000 W] M16-8 Nut 2
17 1040300065 GB/T93-1987 g 16 Washer 2
18 (1040300215 GB/T853-1988 %] 16 Washer 2
19 [1140101652 GE6-LLR 1/8KC [Hifi#zk Joint 4
20 [1140101575 WEG6-LLR 1/8KC [90° #5%3k Bend joint 4
21 |001604803A0100001 1001 20 200 e IR b 8623 X Hose
$8.6X2.3X2000 2000 4
22 1080400021 1001 21 200 IRAUE & Pipe sheath 8
23 |1080400015 1001 21 201 JERTI N b6 Joint 8
24 11081000525 GB/T3452.1-1992 |0 JE% %18 5.3X 50 O-ring 1
25 [001607203A0100004 [0161551F0001 d 140 1455 Flange 1
26 [001607203A0100008 [0162151B0500  [Miff kAR t3 Clapboard 2
27 1040000288 GB/T5783-2000  [i##% M8 X 25-8.8  [Bolt 6
28 (1040200192 GB/T6170-2000 2K} MS8-8 Nut 6
29 [1040300041 GB/T97.1-2002  |#J4] 12-200HV ~ [Washer 2
30 (1040300054 GB/T93-1987 gl 12 Washer 2




B R AE Boom / Spare parts manual

< ZOOMLION DESCRIPTION %7k PAGE: CODE %3l
BASE STRUCTURE

CHINA JE4E 33 001607603B0100000
31 (1040000094 GB/T5783-2000  [WZ ke M12X%35-8.8 [Bolt 2
32 [001607203A0100006 [0164451D1061 (1] vt 8 il 4% 22 2héie12 Plate 1
33 11019900043 YWZ-254T W T Level indicator 1
34 [001607203A0110000 [0162151A0800  [/KAv it Water level indicator 1
35 1991800022 SC0-5 7KAPAY Gradienter 2
36 (1081000467 GB/T3452.1-1992 |0 JE% 414 258 X7 O-ring 1
37 |001607203A0100001 [0162151B0193  |Jaik i t10 Flange 1
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B LR AR

Boom / Spare parts manual

= ZOOMLION DESCRIPTION %k PAGE: CODE %}
FRONT RIGHT STABILZERS 2/2
CHINA b 001607603A0300000

55 Wi R 5 & Ak ’FE 2
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE QTY.

1 [001607603A0301000[ 0165981D1000 TR R Front swinging outrigger | 1

2 1001607603A0202000f 0165981C2000 iR Front extending outrigger| 1

3 {001607203A0000001| 0164481A0001 | fH4g G A %0 T Pin 1

4 1040300228 GB/T894.2-1986 41 bl 30 Gasket 4

5 1040300049 GB/T93-1987 Hupg] 24 Washer 4

6 1040300050 GB/T97.1-2002 g 24-200HV Washer 4

7 1040000507 GB/T5783-2000 hEAR M24x70-10.9 Bolt 4

8 [001607603A0200002| 0164681C0001 | A% & 4% A Pin 1
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Boom / Spare parts manual

E fr
DESCRIPTION %% . X
oY ZOOML'DH AN PAGE: CODE éﬁﬁ%
FRONT LEFT OUTRIGGER 2
CHINA 1 [H] e TR /2 001607603A0200000
75 iy NI %4 A ® F =
STANDARD
POS. CODE NO DESCRIPTION SPEC TRANSLATE QTY.
1 |001607603A0201000 |0165981C1000 | /- Hif% 5l Front swinging outrigger | 1
2 1001607603A0202000  [0165981C2000 |Hif {4 ik Front extending outrigger| 1
3 1001607203A0000001  [0164481A0001 |[fih#i T A %h 1 Pin 1
4 11040300228 GB/T894.2-1986 |+ & 30 Gasket 4
5 (1040300049 GB/T93-1987  |#J# 24 Washer 4
6 11040300050 GB/T97.1-2002 |#[E] 24-200HV  |Washer 4
7 1040000507 GB/T5783-2000 |MZ#: M24x70-10.9 |[Bolt 4
8 [001607603A0200002 |0164681C0001  |[fh# T a4 %h A Pin 1
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Boom / Spare parts manual

E fr
DESCRIPTION %% . X
oY ZOOML'DH AN PAGE: CODE éﬁﬁ%
RIGHT REAR OUTRIGGER 2 / )
CHINA 1 [F A1 JE SR 001607603A0500000
75 iy R 5 % A o =
STANDARD
POS. CODE NO DESCRIPTION SPEC TRANSLATE  |QTY.
1 [001607603A0501000  [0165982C1000 |47 J& <2 - FE 4544 Right rear outrigger 1
2 1001607603A0503000  |0165982C3000 |47 )5 S BEFUAR Gasket 1
3 1001605103A0140100  |0161551C0410 |42 ik Cushion 1
4 1001607203A1200000  |0164482D0200 |7£ 5 2445 Gasket 1
5 (1040300049 GB/T93-1987  [#p 24 Washer 4
6 (1040300050 GB/T97.1-2002 [#} 24-200HV Washer 4
7 (1040000507 GB/T5783-2000 124 M24x70-10.9 [Bolt 4
8 |001605103A0201018  [0160181F1002 |7 %5 4T e b Install flame 1
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CHINA 1 [H
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VERA
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E fr
DESCRIPTION &%k .
= ZOOMLION i PAGE: CODE i}
LEFT REAR OUTRIGGER 2 / )
CHINA A [ VA =5d 001607603A0400000
75 Yahg R5 % A o =
STANDARD
POS. CODE NO DESCRIPTION SPEC TRANSLATE | QTY.
1 |001607603A0401000 0165982D1000 |/ J S Bk Left rear outrigger 1
2 1001607203A1100000 0164482D0300 | /¢ Ji SR H44K Gasket 1
3 1001605103A0140100 0161551C0410 |[ZEnhEh Cushion 1
4 1001607203A1200000 0164482D0200 |/ )5 £4H Gasket 1
5 11040300049 GB/T93-1987 |3 24 Washer 4
6 (1040300050 GB/T97.1-2002 |H[&] 24-200HV Washer 4
7 1040000507 GB/T5783-2000 |42 M24x70-10.9 [Bolt 4
8 |001605103A0201018 0160181F1002 |7 F& AT 224 Install flame 1
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B LR AR

Boom / Spare parts manual

< ZOOMLION DESCRIPTION %74
CODE %l
CONCRETE PIPELINE OF BOOM
CHINA H1[H T SRR B - ik 001605906A1100000

FFs £ N P P i HE

POS. CODE STAEEARD DESCRIPTION SPEC | TRANSLATE |[QTY.
1 [001693302A0902000| 0164640B8100 | %5 4 & 125 X R275B-25° Curve Pipe 1
2 1001693301A0001000| 0019905A0025 | 1258 4 T Bolt joint 27
3 [001693302A0301000| 0160271A0001 254 & 125 X R275B-45° Bolt joint 1
4 1001693302A0302000| 0164440C0100 [IKZ5% ¢ 125X R275B-45° Curve Pipe 1
5 |001693302A0502000| 0160471A0001 |Z54 & 125X R275B-90° Curve Pipe 5
6 |001693304A0112000 HE ©133X4X804B Pipe 1
7 |001693304A0010000 T ©133x4x3000B-2 Pipe 10
8 |001693302A0504000 | 0160476A0001 254 ®125xR180B-90° Curve Pipe 4
9  |001693302A1201000|001693302A120 |54 & 125 X R240B-36° Curve Pipe 3
10 {001693304A0113000 HAY @133 X4X 1220B Pipe 1
11 |001693304A0092000 B © 133X 4X 18658 Pipe 1
12 |001693304A0114000 B ©133X4X 16658 Pipe 1
13 |001693304A0097000 HAE ©133X4X2090B Pipe 1
14 |001693304A0115000 HAE ©133X4X2396B Pipe 1
15 [001693302A0505000 | 0161076A0003 [Z5% & 125 X R190. 5B-90° Curve Pipe 2
16 {001693304A0116000 45 D133 X4X 27328 Pipe 1
17 {001605106A1101000 0160140C0048 |4 4=4i%: H Safe Rope 1
18 (1990300040 TR R s 5"x3000|Soft Pipe 1




B AR Boom / Spare parts manual

= ZOOMLION DESCRIPTION 4K
CONCRETE PIPELINE ASSEMBLY

CODE  #ild

CHINA 1 [ AR R 001604602A0200000




B LR AR

Boom / Spare parts manual

= ZOOMLION DESCRIPTION %4 ‘
CODE %t}
CONCRETE PIPELINE ASSEMBLY
CHINA H1[H N AERNRE S 001604602A0200000

55 Eo T R = & Ak g2 e HE
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE [QTY.
1 1081000465 GB/T3452.1-1992 |0 4% &}l 200x7 O ring 1
2 001693301A0010000 [0167571B0100 R 180A H Coupling 1
3 1001693302A0509000 (0167571B0001 =Y Bend pipe 1
4 1001605102A0201000 [0167571B0200 ES A Support 1
5 [001693301A0008000 [0019905A0258 R 150A Coupling 1
6 [001693303A0002000 [0161071E1000 HER 150A-140A%900 Taper pipe 1
7 1001604802A0201000 |0168871A0700 ES A Support 1
8 |001693301A0007000 [0161071E2000 R 140A Coupling 1
9 [001693303A0003000 [0161071E3000 HER 140A-125Bx500 Taper pipe 1
10 [001604402A0201000 |0164671D0200 ES A Support 1
11 {001605102A0200001 [0161071C0001 R t16 Plate 1
12 {001693301A0001000 [0019905A0025 HR125B T Coupling 7
13 {001693302A1201000 |0161076A0004 o 0125xR240B-36° Bend pipe 1
14 {001605102A0200002 [0161071C0002 i e JEIE A A 16 Plate 1
15 [001604402A0202000 |0164671D0300 i 248 B Support 1
16 {001693304A0001000 HE ®133x4x3000B-1 Straight pipe 1
17 {001604402A0203000 |0163971A0200 lif] 72 48 C Support 1
18 {001693304A0139000 HE D133x4x600B Straight pipe 1
19 {001604602A0201000 |0164671D0400 fif] 72 48 C Support 1
20 |001693304A0010000 |0167240B0100 HE 0133x4x3000B-2 Straight pipe 1
21 |001605102A0200003 |0160471A0003 i E ZEIEHA B 116 Plate 2
22 1040000108 GB/T5783-2000 oY M12x30-8.8 Bolt 16
23 1040300054 GB/T93-1987 g 12 Washer 16
24 1001606602A0205000 [0164671D0500 i €452 D Support 1
25 001693302A0301000 {0160271A0001 o p125xR275B-45° Bend pipe 1
26 |001604602A0202000 [0164671A0500 i 248 F Support 1
27 1001693304A0043000 [0167271A0040 HE 0133%x4x595B Straight pipe 1
28 |001693301A0005000 [0019905B0030 R 125B Y Coupling 1
29 1040000198 GB/T5783-2000 IR M16x50-8.8 Bolt 2
30 (1040200110 GB/T6170-2000 IR R M16-8 Nut 2
31 (1040300065 GB/T93-1987 g 16 Washer 2
32 (1040300215 GB/T853-1988 g 16 Washer 2
33 [001607203A0100005 [0164646B9001 RS I Plate 2
34 [001693301A0006000 |0164671C0800 HR125B Y Coupling 1
35 001693304A0111000 HE D133x4x184B Straight pipe 1
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FIEE S I RATE M

Pumping unit/Spare parts manual

< ZOOMLION DESCRIPTION %k oG, CODE i
HOPPER 2/3

CHINA s FEF R 001690101B0000000
P55 SR R Z & Ak g2 e =
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE | QTY.
1 |001690101B0400000  |0167501B4000 ke Cover 1
2 001690101B0000001  |0167501B0001 EEE Pin 2
31040300106 GB/T97.1-2002 Hpg 20-200HV Washer 2
4 |1040500233 GB/T91-2000 iy 5%40 Pin 2
5 1040200288 GB/T923-1988 R R M12-6 Nut 1
6 1040200096 GB/T6170-2000  [iZ £} M12-8 Nut 1
7 1040200288 GB/T923-1988 JEE] M12-6 Nut 1
8 1040200096 GB/T6170-2000  [i2H] M12-8 Nut 1
9 1040300054 GB/T93-1987 g 12 Washer 1
10 (1040300041 GB/T97.1-2002 g0 12-200HV Washer 1
11 |001690101A0000011  [0160401G0001 WL Cam 1
12 [001690101A0000012  |0167501A0009 B 1 Pin 1
13 (1040600013 GB/T1096-2003  |f A5x12 Key 1
14 1001690101B0200000  [0167501B2000 Bl 1 Lock 2
15 |001690101A0000009  |0167501A0007 IR Batten 2
16 |001690101A0000007 (0165501 A0005 AR 1 Batten 6
17 (1040000110 GB/T5783-2000  [iZ42 M8x35-8.8  [Bolt 21
18 (1040200302 GB/T923-1988 gt M8-6 Nut 26
19 [001690101B0300000  |0167501B3000 B T Lock 1
20 (1040000288 GB/T5783-2000  [iZ#% M8x25-8.8  [Bolt 4
21 {001690101A0000008  |0167501A0006 P AEETT Baffle 1
22 |001690101A0000001  |0160401B0010 AR Bolt 2
23 (1040200099 GB/T6172.1-2000  [#2H] M20-04 Nut 2
24 1040000488 GB/T5783-2000  |hgfe M24x70-8.8  [Bolt 4
25 (1040300049 GB/T93-1987 g 4 Washer 4
26 (1040300234 GB/T97.1—2002 | #4Jg 24-200HV Washer 4
27 |001690101B0100000  [0167501B1000 BERRAE Hopper 1
28 |001690101A0400001  [0010202A0050 kel Gasket 1
29 |000190101A0300002  |0010601A1002 VAR 23" Chock 1
30 (1040100094 GB/T70.1-2000 BET M16x40-8.8  [Bolt 4




FIEE S I RATE M

Pumping unit/Spare parts manual

< ZOONMLION DESCRIPTION  #7k DAGE. CODE 4T
HOPPER 3/3
CHINA 1 BEF Rk 001690101B0000000
FFs ETI R 5 % i B HE
POS. CODE STANDARD NO. |DESCRIPTION SPEC TRANSLATE QTY.
31 1040300065 GB/T93-1987 Hpg 16 Washer 6
32 |001690101A0401000 0167501A5100  [KH/] Gate 1
33 |000190101A0300001 0010601A1001  |/if}dh Chock 1
34 1040000209 GB/T5783-2000 |42 M16x70-8.8  [Bolt 1
35 [1040300052 GB/T97.1-2002 | #J& 16-200HV Washer 3
36 (1040200110 GB/T6170-2000  |#Z+} M16-8 Nut 3
37 [1040200098 GB/T6172.1-2000 |12} M16-04 Nut 1
38 |001690101A0000006 0167501A0005  |fif AR Batten 1
39 [1040100122 GB/T70.1-2000  [#24T M8x25-8.8 Bolt 2
40 [001690101A0000003 0167501A0002  [$ffedvth Rubber support 2
41 |001690101A0000004 0167501A0003 |37 Rib 2
42 |001690101A0000005 0167501A0004 /& Batten 2
43 |1040000018 GB/T5783-2000  [MZ ke M8x30-8.8 Bolt 6
44 1001690101A0200000  [0167501A2000  |fFiHE Sieve plate 1
45 [1100700006 LS506-135 P F Handle 2
46 |001690101A0000015 0167501A0012 [l 11 Pin 1
47 |001690101A0000013 0167501A0010  |[& Sleeve 2
48 001690101A0000014 0167501A0011  |[$4#K Positive stop 2
49  |1040200289 GB/T923-1988 |8 £} M16-6 Nut 2
50 1040000514 GB/T5782-2000 |42 M4x55-8.8 Bolt 4
51 1040300045 GB/T97.1-2002 | #J& 4-200HV Washer 4
52 /1040300044 GB/T93-1987 ] 4 Washer 4
53 /1040200100 GB/T6170-2000 | #2+} M4-8 Nut 4
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FIEE S I RATE M

Pumping unit/Spare parts manual

< ZOOMLION

DESCRIPTION 4k

CHINA

DISTRIBUTING VALVE SYSTEM
4 FC 1 5 ok

PAGE:

2/5

CODE %wtg

001690201A0000000




FIEE S I RATE M

Pumping unit/Spare parts manual

< ZOOMLION DESCRIPTION 4 ¥ DAGE. CODE %M
DISTRIBU/T\ING‘\‘/A?LV}E SYSTEM 3 /5
CHINA *f ST 001690201A0000000
5 G R 5 & TR Ak B HE
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE |QTY.
1 |001693301A0009000  |[0019905A0200 R 150B Y 1 Coupling 1
2 |001690201A0300000 [0161071A1000  |150B %3 o5 Cover 1
3 1001693301A0009005  [0019905A0205 | 3f & @150 Gasket 1
4 1001690201B0400000  |0167502B3000 A Bend pipe 1
5 11040000505 GB/T899-1988  |hZk}: AYM20-M20x120-8.8Bolt 8
6 1040200097 GB/T6170-2000 |2 £} M20-8 Nut 8
7 1040300038 GB/T93-1987 Ha g 20 Gasket 9
8 [000190201A0000019  [0160402F0030  |iZ Lip 8
9 1040100259 GB/T70.1-2000  [W24T M12x55-8.8 Screw 4
10 (1040300054 GB/T93-1987 Hpg 12 Washer 6
11 |1081000468 GB/T3452.1-1992 |0 JE.3% E} 1] 224x7 O ring 1
12 [001690201A0100000 |[0167502A1000  |HRE Discharge port 1
13 (000190201A0000008  [0010202A0002  |Yx 2% J} ] d210 Gasket 2
14 (1081000456 GB/T3452.1-1992 |0 JE5% H} 1] 212x5.3 O ring 2
15 [000190201A0000010  [0010202A0004 |+ ] Gasket 2
16 1000190201A0000009  [0010202A0003 |47k Bearing 2
17 1000190201A0000007  [0010202A0001  |J ZYRi 228 d210 Gasket 1
18 [000190201A0000018  |0167502A0001 Vi s Bearing seat 1
19 |001690201A0000012 1016750240019  |#t 2 Bush 4
20 [001690201A0000001  [0167502A0002 4 Bush 8
21 [1080000007 JB/T7940.1-1995  [Jihi#F M10x1 Lubricator 3
22 (1040000104 GB/T5782-2000 |42 M8x80-8.8 Bolt 8
23 (1040300063 GB/T93-1987 Ha g 8 Washer 16
24 1001690201A0000007  |0160402F0045 PR AR Plate 4
25 |000190201A0000016  |0160402F0025 WA Washer 24
26 |000190201A0000014  [0160402F0024 | B li& Bearing 4
27 |000190201A0300000  [0160402F6000 |7 5L Cylinder 1
28 [001690201A0000006 [0167502A0010 ¥ Jheiifi Rubber spring 1
29 001690201A0000005 |[0167502A0009  [)H|FF Cutting ring 1
30 001690201A0000004  [0167502A0008  |{R B Glasses plate 1
31 |1081000469 GB/T3452.1-1992 | O JE5 %} 8 250%7 O ring 2




FIEE S I RATE M

Pumping unit/Spare parts manual

< ZOOMLION DESCRIPTION 4 ¥ DAGE. CODE 4T
DISTRIBU/T\ING‘\‘/A?LV}E SYSTEM 4 /5
CHINA I HE IR B 001690201A0000000
FFs ETI R 5 % i B HE
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE QTY.

32 |001690201A0000002 0167502A0021 [ & Bush 2
33 1040000484 GB/T5782-2000 [l M16x120-8.8  [Bolt 10
34 (1040300065 GB/T93-1987 g 16 Washer 14
35 |1081000458 GB/T3452.1-1992 |0 JE#% ke [250%5.3 O ring 2
36 [000190201A0000013 0167502A0003 | Rocker 1
37 1040000114 GB/T5783-2000  [i542 M10x25-8.8 Bolt 2
38 1040300067 GB/T93-1987 g 10 Washer 2
39 (000190201A0000022 0167502A0006  [MZ £} M80x3 Nut 1
40 [000190201A0000023 0160402A0012  |[#4k Block 1
41 |1040000098 GB/T5783-2000 [l M8x16-8.8 Bolt 8
42 1000190201A0000017 0160402F0026  |FRA7H Baffle 4
43 1000190201A0000029 0167502A0014  [f Key 2
44 11040100348 GB/T70.1-2000 24T M4x12-8.8 Screw 2
45 1040300044 GB/T93-1987 Hapg| 4 Washer 2
46 |000190201A0000024 0167502A0005  [4hE Bush 1
47 1081000429 GB/T3452.1-1992 |0 JE% 18 95%2.65 O ring 2
48 000190201A0000025 0167502A0004 [ Bush 1
49 1000190201A0000028 0167502A0013  [M1% Block 3
50 {000190201A0000027 0167502A0011  [5Z {74 Pin 1
51 001690201A0000009 0167502A0012 [ Washer 1
52 (1040100381 GB/T70.1-2000 24T M16x50-8.8 Screw 6
53 {000190201A0000026 0160402A0010 [ ffri %l & Bearing 1
54 000190201A0200000 0160402F9000 A= #E5) T Cylinder 1
55 [000190201A0000021 0167502A0020 [l i Bearing carrier 1
56 1081000442 GB/T3452.1-1992 (O JE& i [106%3.55 O ring 1
57 |000190201A0000033 0160402A0011  |[4%[&] Gasket 1
58 [000190201A0000032 0160402A0008 DU %7k Bearing 1
59 [000190201A0000031 0160402A0015  |Yx T35 & d105 Gasket 1
60 (000190201A0000030 0160402A0016  |J ZU[jj22pE 105 Gasket 1
61 |1081000551 GB/T3452.1-1992 |0 JE#&flE  [125%5.3 O ring 1
62 001690201A0201000 0167502A2100  |S %@ S tube 1




FIEE S I RATE M

Pumping unit/Spare parts manual

< ZOOMLION DESCRIPTION 4 ¥ DAGE. CODE 4T
DISTRIBU/T\ING‘\‘/A“LV}E SYSTEM 5 /5
CHINA *f ST 001690201A0000000
FFs ETI R 5 & W ik 5 HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE | QTY.

63 |000190201A0000020 0167502A2001  [FEZhFHIH Plate 1
64 1040000149 GB/T5783-2000 [l M12x50-8.8  [Bolt 2
65 1040200096 GB/T6170-2000  [MZ K} M12-8 Nut 2
66 {001690201A0000010 0167502A0015  |/&44il Pin 1
67 1040500217 GB/T91-2000 TF 14 8%63 Pin 1
68  |000190201A0100001 0010302A0013 4l Bush 1
69  |001690201A0000011 0167502A0016 R} Block 1
70 |000190201A0000011 0010202A0006  |& Bush 1
71 {000190201A0300001 0160402F5001 TG FEFT Piston rod 1
72 [1040100482 GB/T77-2000 24T M8x12 Screw 1
73 /1081200129 FNEitlve Wiper 1
74 1081000493 BS 7% FEAT %5 4 Piston rod seal 1
75 1081400502 FR 36 ZEAT 3 ) 34 Guide ring 1
76 1040100343 GB/T70.1-2000 [M24] M12x25 Screw 14
77 /1040300054 GB/T93-1987 %[ 12 Washer 14
78 1000190201A0300002 0160402F5002  |F%E Guide muff 1
79 1081000434 GB/T3452.1-1992 |0 JE# %} el 37.5%3.55 O ring 1
80 |000190201A0300003 0160402E4002  [#i[& ¢90%x84.5x1.5 Gasket 2
81 |1081000439 GB/T3452.1-1992 |0 JE# %18 82.5x3.55 O-Ring 2
82 |1081400511 FR Y75 %€ 5 ) BR Guide ring 2
83 (1081000506 OK MG Piston ring 1
84 000190201A0300007 0160402F5006  [i% %€ Piston 1
85 |000190201A0301000 0160402F5100  [HifL 44 Cylinder body 1
86 |1010300514 B Je) 1] Valve 1
o 000190201A0300004 0160402F6005 A Flange |

000190201A0200001 0160402F9005
88 |1081000424 GB/T3452.1-1992 |0 JE# %18 8x1.8 O ring 1
89 |000190201A0300005 0160402F6004 |4 X UR K} Nut 1
90  [000190201A0300006 0160402F6003 |7 iZ4e Bolt 1




IRIRTRS 17 B Pumping unit/Spare parts manual

-~ DESCRIPTION & #5
Z ZOOMLION oAGE. CODE  %if%
PUMPING SYSTEM 1 /4
CHINA IRILHLH 001690301A0000000
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FIEE S I RATE M

Pumping unit/Spare parts manual

< ZOOMLION DESCRIPTION 4 ¥ DAGE. CODE %M
PUMPING SYSTEM 24
CHINA H1 ALY 001690301A0000000
5 kg R 5 & TR Ak g2 S HE
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE | QTY.
1 |001690301A0000009  |0160403F0005 BIFF 2 Drag rod 4
2 001690301A0000011  |0160403F0004 FIFF 1 Drag rod 2
3 001696201A0000000  |0167562A0000 TR T Concrete cylinder | 2
4 |001690301A0000007  |0167503A0001 Kk Pipe joint 3
5 11010300521 106010002003 R Gl Ball valve 1
6 (1140101560 GB3287-2000 E:S'S N8-1-Zn Joint 1
7 1140101420 GB3287-2000 sk Al-1-Zn Bend 1
8 (1990200185 WA No.l 28-44 [Hose hoop 2
9 001690301A0000008  |0166403A0004 KA 31.5 Pipe 1
10 (104010004332 GB/T70.1-2000 BET M24x60 Screw 8
11 104030000010 GB/T93-1987 H g 24 Washer 8
12 (108000001003 JB/T7940.1-1995  [ihi#F M10x1 Grease cup 2
13 |001696901A0000005  [0170569D0001 5 Cover 2
14 |001696901A0000004  |0160469D0004 T Piston 2
15 |001696901A0000002  |0160469B0002 JiEs Platen 2
16 [001696901A0000003  |0160469D0003 SHLEZN Guide ring 2
17 1001696901A0000001  [0170569C0001 TG I L Flange 2
18 (1040300065 GB/T93-1987 H g 16 Washer 30
19 (1040100358 GB/T70.1-2000 BET M16x110-8.8  |Screw 8
20 (1040100359 GB/T70.1-2000 RET M20x50-8.8  [Screw 8
21 (1040300038 GB/T93-1987 Hu ] 20 Washer 36
22 |001690301A0000006  [0167903B0002 R Flange 2
23 (1040100094 GB/T70.1-2000 LT M16x40-8.8  |Screw 8
24 |001690301A0200000  [0167903B2000 FEIT T R e Proximity switch 1
25 |001696301A0000000  [0167963B0000 IKAH Water tank 1
26 001690301A0100000  |0167903B1000 KA Water tank cap 1
27 1100700007 JB/T7274.4-1994 [T M10x40 Handle 1
28 |001690301A0000002  [0160403F0001 JAR AR Fuller board bolt 2
29 |001690301A0000005  |0167903B0001 SERLE Positioning sleeve | 2
30 |001690301A0000003  |0160403F0002 % Sleeve 2




FIEE S I RATE M

Pumping unit/Spare parts manual

< ZOOMLION DESCRIPTION 4 ¥ DAGE. CODE 4T
PUMPING SYSTEM 3/4
CHINA H1 ALY 001690301A0000000
FFs G R 5 & Fir BB &
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE | QTY.
31 |001690301A0000001 |[0167903A0001 BT Screw 1
32 1040200113 GB/T6170-2000 2R} M10-8 Nut 1
33 /1040100062 GB/T70.1-2000 BET M8x16-8.8 Screw 4
34 1040300063 GB/T93-1987 Hpg| 8 Washer 4
35 |001690301A0000004 |0170503A0003 AR Fuller board 2
36 1040300054 GB/T93-1987 Hapg| 12 Washer 38
37 1001690301A0000012  |{0167503A0002 EriE Sleeve 2
38 1040200276 GB/T6170-2000 ER) M36-8 Nut 6
39 1040200280 GB/T6172.1-2000  [#Z £} M36-05 Nut 6
40 |001690301A0000010  |0160403F0003 Hpg 36 Washer 6
41 |1040000537 GB/T5782-2000 AR M20x210-8.8 Bolt 16
42 (1040300151 GB/T848-2002 H ] 20-200HV Washer 16
43 |1040200097 GB/T6170-2000 ZR) M20-8 Nut 16
44 1040100149 GB/T819.1-2000 |24 M6x16-4.8 Screw 8
45 [1102500017 CL215 G Knuckle-joint 2
46 1040200111 GB/T6170-2000 2R} M6-8 Nut 4
47 (1040000023 GB/T5782-2000 B2 M16x65-8.8 Bolt 6
48 (1040300052 GB/T97.1-2002 HJg 16-200HV Washer 6
49 001690301A0000013  |0167903B0003 HERER Connecting plate | 1
50 1040000082 GB/T5783-2000 AR M16x40-8.8 Bolt 8
51 1040100360 GB/T70.1-2000 o) M20%100-8.8 Screw 16
52 1001696101A0200001 |{0160461H5001 i End cap 2
53 |001696101A0100000 [0160461K4000 U JEA 1 U pipe 2
54 1001696101A0200002 |{0160461H5002 418 1 Back-up ring 4
55 1081000453 GB/T3452.1-1992 |0 JE 4 118x5.3 O ring 6
56 1081400513 FR C053 Q5029 SHLEZN 125%130%9.7 Guide ring 4
57 |001696101A0200003  |0160461B0003 R SN Piston ring 8
58 1081000507 OK 0130 00701 OK BUJEIEHE  130x109%8 OK Piston seal 2
59 /1081000446 GB/T3452.1-1992 |0 JE 60x3.55 O ring 2
60 |1040100369 GB/T78-2000 BOEEE] M8x16 Screw 4




FIEE S I RATE M

Pumping unit/Spare parts manual

< ZOOMLION DESCRIPTION 4 ¥ DAGE. CODE 4T
PUMPING SYSTEM 4 4
CHINA H1 ALY 001690301A0000000
FFs G R 5 & kg P HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.
61 |001696101A0200004 |0160461L5004 TG ZEAR Piston 2
62 |001696101A0200005 |0167561A1001 TG ZEFT Piston rod 2
63 [001696101A0201000 016046115100 MIEARES Hydraulic cylinder | 2
64 [001696101A0300000 |0160461H6000 U % 2 U pipe 2
65 (1081000441 GB/T3452.1-1992 O JE [ 92.5%3.55 O ring 2
66 (1081000505 OD 0800 052 00171 D |OD B3 24T 45 £} [80x95.1x6.3  |OD Piston rod seal 2
67 1081000450 GB/T3452.1-1992 0 JE 18 109x3.55 O ring 2
68 [001696101A0200007 |0160461H5007 P4 3 Back-up ring 2
69 (1081400501 SBK80-85-40 SHLEZN 80x85x40 Guide ring 2
70 1081000492 BS 8095 P5008 BS T ZEFF%E [80x95%x11.4  |BS Piston rod seal 2
71 (1081000432 GB/T3452.1-1992 O JE kel 118x2.65 O ring 2
72 1081000504 BA 8022 00030 BA UG ZEAT 2 B 80%92%9 BA Piston rod seal 2
73 1081200133 AM 8009 Z5053 AM 2B 80x90x10  |AM dustproof ring 2
74 1040300224 GB/T895.1-1986 4 90 Back-up ring 2
75 |001696101A0000001 |0160461D3000 etk p6x1-30 Purple copper pipe 2
76 (1140101423 GB/T5625.1-1985 ENRENTIE ke S Fittings 2
77 11081000560 JB/T982-1977 Y B B 10 Seal gasket 2
78 1001696101A0200008 [0167561A1003 i Cover 2
79 1040100054 GB/T70.1-2000 BET M12x35-8.8  |Screw 24
80 (1040100245 GB/T70.1-2000 BET M12x110-8.8 [Screw 12
81 [001696101A0200006 [0167561A1002 SHE Bearing ring 2
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Pumping unit/Spare parts manual

< ZOOMLION DESCRIPTION  #7k DAGE. CODE %%
AGITATOR  $ifHLAL 2/3
CHINA 001690401A0000000

s G R 5 & kg BB HE
POS. CODE STANDARD NO. [DESCRIPTION SPEC TRANSLATE  |QTY.
1 1010100059 J6K-985 W ik Hydraulic motor 1
2 |1040200185 GB/T812-1988  [igH} M60x2 Nut 2
31040300216 GB/T858-1988  |#[] 60 Washer 2
4 |001690401A0000003  [0167504A0015  |iF: Cover 1
5 11089900003 JB/ZQ4606-1986 [t 4] 75 Felt ring 1
6 |001690401A0000002  [0167504A0014  |[4h# Sleeve 2
7 (1050200141 GB/T288-1994  [H.0RF4l7k  22212C/W33  |Bearing 2
8 [001690401A0000001 0167504A0001 A& 8 1 Bearing mount 1
9 |001690401A0000009  |0167504A0010  |[H4 )+ Washer 2
10 [001690401A0000004  |0167504A0002 [k Cover 2
11 |001690401A0000010  |0167504A0011  |L JE%5 3}l L-ring 4
12 |1081000449 GB/T3452.1-1992 |0 JE%% H} 18] 122x3.55 O-ring 2
13 |001690401A0000005  |[0167504A0003  |FEE Muff 2
14 |001690401A0000006  [0167504A0004 [ 87%>% Flange 2
15 [1081000552 GB3452.1-1992 |0 %%}l 145%5.3 O-ring 2
16 |001690401A0100001  |0167504A0012 | & Muff 2
17 |001690401A0100002  |[0167504A0009  |fif BEE Abrasion muff 4
18 [001690401A0100003  [0167504A0005 |4 1 Shaft 1 1
19 |1040000209 GB/T5783-2000 |14 M16x70-8.8  [Bolt 4
20 [1040300065 GB/T93-1987 P 16 Washer 4
21 (1040200110 GB/T6170-2000  |W2£} M16-8 Nut 4
22 (1040100122 GB/T70.1-2000  [#24T M8x25-8.8 Screw 6
23 (1040300063 GB/T93-1987 Ha 8 Washer 24
24 (1040000154 GB/T5783-2000  [iZ42 M12x55-8.8 Bolt 12
25 1040300054 GB/T93-1987 g 12 Washer 12
26 |001690401A0000014  |0160402F0031 |2k blinding 4
27 1080000007 JB/T7940.1-1995  [li#F M10x1 Grease nipple 2
28 (1081000560 JB/T982-1977 Yle B (10 Seal ring 2
29 (1140101584 JB/ZQ4450-1997 |/ fHIZTE M10x1 Plug 2
30 (1040100210 GB/T70.1-2000  [#24] M8x55-8.8 Screw 12
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Pumping unit/Spare parts manual

< ZOOMLION DESCRIPTION  #7k DAGE. CODE %%
A?ITATOR 23
CHINA 1 B 001690401A0000000

P55 Gt & 5 & W s BB HE

POS. CODE STANDARD NO. |DESCRIPTION SPEC TRANSLATE QTY.
31 (1040200318 GB/T923-1988 WEBE M20-6 Nut 12
32 (1040300038 GB/T93-1987 s 20 ‘Washer 24
33 [001690401A0000007 0167504A0006 A1 Mixing paddle 2
34 (1040100377 GB/T70.1-2000 25T M20x120-8.8 Screw 12
35 (001690401A0200000 0167504A1000 Hh [R) %l Central mixer shaft 1
36 [001690401A0000008 0167504A0007 2 Mixing paddle 2
37 (001690401A0300001 0167504A0008 Bl 2 Shaft 2 1
38 [001690401A0000011 0167504A0013 Tl s 2 Bearing mount 1
39 (001690401A0000012 0167504A0016 o] i Cover 1
40 (1040100403 GB/T818-2000 WRET M&8x12-4.8 Screw 6
41 1001690401A0000013 0167504A0017 EAE Packing board 1
42 1001690401A0000016 0167504A0018 27 Plug 2
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< ZOOMLION

DESCRIPTION 4k

CHINA

PTO SYSTEM
AL PsY2Y

PAGE:
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CODE 4wt

001610853A0300000
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Chassis/Spare parts manual

< ZOOMLION DESCRIPTION %%k DAGE. CODE i
PTO SYSTEM 29
CHINA tf1 B R R 001610853A0300000
s G R 5 & Fir BB HeE
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE |QTY.

1 [001607253A0200000 [0165253A0210 Ukl gl Transmission shaft | 1
2 001605153A0000001  [0160653D0105 Y M 14x50-10.9 [Bolt 8
3 1040200112 GB/T6170-2000 BB M14-8 Nut 8
4 [1030200189 4496.50.09901.97 SYENAE PTO 1
1040300106 GB/T97.1-2002 ) 20-200HV \washer 10

6 (1040300038 GB/T93-1987 Hpg 20 Washer 10
7 (1040100375 GB/T70.1-2000 AT M20x60-8.8 |Screw 10
8 [001605153A0201000 |0160653D0210 AR A Plate 1
9 (1040200293 GB/T6177.1-2000 UER) M14-8 Nut 22
10 1040200112 GB/T6170-2000 UER) M14-8 Nut 22
11 |001605153A0200001 |0160653A0003 Ly M 14x65-10.9 Bolt 22
12 {001607253A0300001/b {0165253A0301 M A t16 Plate 1
13 {1040000039 GB/T5782-2000 Y M16x130-8.8 |Bolt 4
14 001605153A0203000 |0160653D0201 25 A Cushion 4
15 |001605153A0200004 |0160653C0303 P A t6 Washer 4
16 {001605153A0200005 |0160653C0304 HpE B t5 Washer 4
17 001605153A0200006 |0160653C0305 fof £ Gasket 4
18 |1040200282 GB/T6177.1-2000 2L M16-8 Nut 4
19 |1040200110 GB/T6170-2000 02 M16-8 Nut 4
20 [ISUZU J&&L A+ 1L5h4h B Transmission shaft | 1
21 1040200113 GB/T6170-2000 BB M10-8 Nut 8
22 1040300067 GB/T93-1987 g 10 Washer 8
23 (1040000122 GB/T5783-2000 oy M10x35-8.8 [Bolt 8
24 |001605153A0202000 |0160653D0220 KA B Plate 1
25 |001607253A0300002/b [0165253A0302 i B t16 Plate 1
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= DESCRIPTION i
£ ZOOMLION #h DAGE. CODE 4}
REDOING T}{E AIR ROUTE 1/2
CHINA AARE 001607253A0700000
A

R AB

J
i
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< ZOOMLION DESCRIPTION %%k DAGE. CODE 4T
REDOIN(L TﬁE AIR ROUTE 2/
CHINA R 001607253A0700000
Fr5 G R 5 % R Ak a2 HE
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE |QTY.
1 1140101502 QSL-1/4-8 L ek Quick joint 2
2 |001605353A0600001  [PLN-8x1.25-SW BB L=5000 Plastic pipe 2
3 (1000200033 WY-PP-AD 13.0 e L=5m Ripple pipe 2
4 1140101500 QS-1/8-8 PRAfiRE Sk Quick joint 5
5 11010300646 LR-1/8-D-MINI I3 1 i 3 Gas-gage Valve 1
6 (1010300532 H-1/8-A/1 B[] [ Valve 1
7 1000200035 U-1/8 A Muffler 2
8 |000198920A1200001 |0160453B0902 RUIREL R1/8/R1/8 Joint 1
9 1010300533 JMFH-5-1/8 HL i ) Electrovalve 1
10 1029900014 MSFG-24/42-50/60  |£; Coil 2
11 [1040000235 GB/T5783-2000 [ M4x35-8.8  [Bolt 4
121040300044 GB/T93-1987 Hapg 4 Washer 4
131040300045 GB/T97.1-2002 H ] 4-200HV Washer 4
14 001607253A0700001  [0165253A0801 WA R 223k 12 Plate 1
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2.4 155 1@ 41 % SIGNAL VALVE GROUP
2.5 FEEAGE W 41K SWITCH VALVE GROUP

= I A HYDRAULIC PIPELINE DIAGRAM OF DESTRIBUTING SYSTEM
1 J3FC 3 % 41 & €] DISTRIBUTION PIPELINE
2 43t 4 HYDRAULIC PIPEINE OF DESTRIBUTING SYSTEM
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= DESCRIPTION 7
= ZOOMLION 4% CHAPTER. CODE %3l
HYDRAULIC SYSTEM DIAGRAM !
CHINA TRIEW T RS )R A 001605117A0100000
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Hydraulic system /Spare parts manual

= ZOOMLION DESCRIPTION 4%k
CODE  #wfi4
CHAPTER:
HYDRAULIC SYSTEM DIAGRAM 1
CHINA *f1 TRIZWE R G P 001605117A0100000
FE g K5 Py HA% HiF =
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.
1 1021400068 & 1137 Manometer 2
2 1010600072 Wyt e suction filter 1
3 1010600052 (I BuR)Ea Return filter 1
4 1010300542 L[] 5] Check valve 2
5 (1010400026 NS RIES Radiator 1
6 (1021400066 s I A Pressure sensor 1
7 1019900046 HA R Vacuometer 1
8 [1010000085 Wi Gear pump 1
9 11010000087 IEVISERS Constant press pump 1
10 1010000094 EVE Main pump 1
11 {1019900048 W 42 3k Pressure joint 1
12 1010100065 NEP/HLEBO Gear motor 1
13 {1010100059 P FE ik Mixing motor 1
. \ Solenoid operated
14 (1010300527 HL 1 45 1) 1) L P 1
directional valve
15 (1010300569 B NI R Modular relief-valve 2
. \ Solenoid operated
16 (1010300567 HAL 10 45 1) 1) L P 1
directional valve
17 1019900049 AR S Pressure switch 1
18 [1010300522 Vit T 1) Pressure relief valves 1
o \ Hydraulic operated|
19 {1010300528 VA A v .y . P 1
directional valve
X Solenoid operated,|
20 1010300526 HA f0f 45 1) 1) L P 1
directional valve
) , Solenoid operated|
21 1010300582 HAL {0 45 1) 18] o P 1
directional valve
22 1010300669 S E g Electro-hydraulic 1
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Hydraulic system /Spare parts manual

operated directionall
valve
23 11010300564 Vi Y 1 Pressure relief valves 1
= ZOOMLION DESCRIPTION  #¥x CHAPTER. CODE i
HYDRAULIC SYSTEM DIAGRAM 1
CHINA  [H FILW T R G0 I B 001605117A0100000
55 Eo T K5 B A% HEE HE
POS. CODE STANDARD NO.  |DESCRIPTION| SPEC TRANSLATE QTY.
24 (1010300541 K 1 Cut-off valve 2
25 1010300578 K 1 Cut-off valve 1
26 1010800017 =i s Accumulator 1
27 {1010300555 P #87 1v) f) jio:;?:gal Valvzperated 1
28 (1010300577 AL |r] fi] Check valve 4
29 1010800027 R Accumulator 1
30 [1010600033 Wi s 2% suction filter 1
31 11010300545 i e H.ydra%ulic pilot control )
directional valve
32 1010300583 AR R Logical valve 2
33 [1010300518 A J6) ] Check valve 1
34 1029900008 s ik Plug 11
35 (1010300658 I ER R Cut-off valve 1
36 1019900040 VINBIS Liquid level switch 1
37 {1010500023 TIETE A Air cleaner 1
38 1019900043 WA R T Liquid level meter 1
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2 ZOOMLION  DESCRIPTION  ##k CHAPTER, CODE 43
PUMPING PIPELINE 5.1
CHINA 1[5 FEA% MR AT K] 001607618A0100000
FFs G R 5 & W i BB e
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE |QTY.
1 |001605318A0010000[0165018G1000 fen G Hs 48 ) 21 valve group 1
2 |001607218A0302000 U Pump group 1
3 [001609118A0003000 CRREZ LR Multi-channel block| 2
4 1001607118A0104000 Ahi R4 valve group 1
5 1001607618A0101000 JE 29 1 A Arrangement plan | 1
6 |000198930A0300001/0161518B0100 B B Sk G1/4/M16x1.5  |joint 1
7 1001605118A0011000/0169318A0110 N plate 1
8 |001604618A0100001|SY/T5595-19970 JEAT MR |89%10-770 hose 1
9 [001605118A0004000(0169318A4000 RS Signal valve group | 1
10 {001607618A0002000 PNt SSRGS Multi-channel block| 2
11 001605118A0040000/0167118A8000 /NEE e AL Anchor ear 1
12 1001607118 A0000006/0163118A0014 Edi A2 SN U joint 1
13 {000198930A0100022/0165018B0011 i T 3 Sk M42x2/M52x2  [Straight joint 2
14 1000198930A0520011(0165018E3410 Bk ik M64x2 joint 1
15 [000198930A0510009(0165018E3420 BEEk M48x2 Bolt 1
16 [000198930A0100032/0165018B0017 UHERGE S M48x2/M52x2  Straight joint 1
17 000198930A0100051 i 1 30 3k Straight joint 1
18 001605118 A0000006/0161518A0900 Z R block 1
19 [000110118A0000015/0010918A0001 P Aeof L 5 spring 2
20 (000198931A1200004{0016118A0004 2 FE MA8X2 M48x2 Screw plug 1
21 001604618A0103000 57 10 A A Steel pipe 1
22 (1140101454 GE15LM22x1.5EDCFX |3 Bt 4 3k M22x1.5/M22x1.5/Straight joint 1
23 1140101476 EW10LOMDCF HAAEGE)K  MI16x1.5 Straight joint 1
24 [1140101439 SVI0LCFX B =0 M16x1.5 joint 2
25 1140101598 GM10LCFX (23 3N M16x1.5 nut 3
26 1140101487 EL10LOMDCF MGk MI16x1.5 joint 1
27 1140101632 EW16SOMDCF HAAEGE)  M24x15 joint 2
28 1140101737 EW28LOMDCF HANGHESL M36x2 joint 2
29 [1140101458 GE16SM18x1.5EDCFX |Jit it 4 3k M 18x1.5/M24x1.5(Straight joint 2
30 (1140101446 GE10LMI18x1.5EDCFX |3 Bt 4 3k M 18x1.5/M16x1.5(Straight joint 4
31 1990200418 AN YRS [100-120 Anchor ear 4




WER G/ F RN

Hydraulic system /Spare parts manual

< ZOOMLION DESCRIPTION 4k CHAPTER CODE o
PUMPING PIPELINE 51 )

CHINA 1 AR A 001607618A0100000
5| Wi R = & A ' ¥ HE
POS.| CODE STANDARD NO.  |DESCRIPTION SPEC TRANSLATE QTY.

32 (1140101678 |GM42LCFX b e R B M52x2 Nut 2
33 |1140101935 |SV42LCFX R e Sk M52x2 joint 1
34 11140101698 |SV38SCFX LR ARk M52x2 joint 1
35 |1140101438 |SVI5LOMDCF FLm g AL M22x1.5 joint 1
36 |1081000483 |DRV100157 ESAE]E 18 Rhombus-seal 6
37 11081000485 |DRV100196 ESAE] 22 Rhombus-seal 1
38 1081000489 |[DRV100447 32 B P 48 Rhombus-seal 1
39 1081000488 [DRV100388 53 W L e 42 Rhombus-seal 3
40 [1081000486 [DRV100239 52 IV %t} e 27 Rhombus-seal 1
41 (1081000474 [2-222 O JE% el 37.69x3.53 O-ring 2
42 (1081000435 |GB/T3452.1-1992 O B P 47.5%3.55 O-ring 2
43 1081000519 |GB/T3452.1-1992 T %t} Pl 53%2.65 O-ring 2
44 (1081000436 |GB/T3452.1-1992 O T &t el 53%3.55 O-ring 2
45 (1081000520 |GB/T3452.1-1992 O T &t el 50%3.55 O-ring 2
46 (1040100349 |GB/T70.1-2000 BRET M4x45-8.8 Screw 4
47 [1040000114 |GB/T5783-2000 g AR M10%25-8.8 Bolt 6
48 [1040000645 |GB/T5783-2000 gL M18%30-8.8 Bolt 4
49 (1040300044 |GB/T93-1987 Huj 4 Washer 4
50 (1040300062 |GB/T93-1987 Hpg 6 Washer 2
51 (1040300067 |GB/T93-1987 Hpg 10 Washer 6
52 (1040300061 |GB/T97.1-2002 Hu ] 10-200HV Washer 6
53 11040300028 |GB/T93-1987 Huf 18 Washer 4
54 (1140101559 [WB1001 g 78 M42x2 Screw plug 1
55 (1140101566 [WB1001 g 78 M18x1.5 Screw plug 1
56 (1040200111 |GB/T6170-2000 WERE M6-8 nut 2
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- DESCRIPTION %7k
< ZOOMLION CHAPTER. CODE 4
POSITION OF THE OIL PORT ON 9.9
ey
CHINA BASE STRUCTURE Jix At 1417 001607818A0010000 -1
1 4k ik oy
. FAHAEK
RIS RE EWI0LOMDCF
— AN SRRy sk GETILR3/8EDOMDCF
PYLTT Ef%fﬂo%é e LME‘MM HBAGY/8/MI6x] 5
REERA EREHHL HeE [’,:ﬁ\ == = =
GHSTMQMSED[FX DRV100194 EW12LOMDCF
EH5HED) RERERA GE12LREDOMDCF
DRV100196 GE15LM22x 15EDCFX EH#LG3/8/M18x15 ‘

O E85% 2.65
0B/T3452.1-1992

£WEHEL2 £WHE33

DRV101388 DRV110297
D01607219A00500010 100198930A1200001
T HER BRI

ME‘E?& BEERS

e
001607818A0009001

ORB122x 355
GB/T34521-1992

101607818A0008000

i
001607818A000L001

ERRH

LEID SN2
GB/T93-1987
EaMI0x 25 512
GB/T5783-21011

kel S3
D01605118ATDN0004

#S3
T01605118ATD0D0DS
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< ZOOMLION  DESCRIPTION  ##k
POSITION OF THE OIL PORT ON CHAZP_T;: R cope
CHINA BASE STRUCTURE Ji& &l H i . 001607818A0010000 -1
FFs G R 5 & kg P &
POS. CODE STANDARD NO. |DESCRIPTION SPEC TRANSLATE  [QTY.
1 001607219A0050000/0161518D1700 ke s Diffuse equipment 1
2 001607818 A0004000/0167818B0200 ISR Pipe 1
3 1001607818A0008000(0164418E0010 JETES I I AR Plate 1
4 1001607818 A00090000163118A0300 TEMAR A 1 Pipe 1
5 1001605118A0000004{0161518D6700 B Rubber seal 3
6 001605118A0000005/0161518D6800 FA Cover board 3
7 (1140101454 GE15LM22x1.5EDCFX o FLili sk [M22x1.5/M22x1.5(Straight joint 2
8 (1140101489 EL15LOMDCF ARk M22x1.5 joint 1
9 (1140101522 GEIOLR3/8EDCFX [ Eilifk  [G3/8/M16x1.5  |Straight joint 1
10 1040300067 GB/T93-1987 Hpg| 10 washer 12
11 1081000487 DRV100297 52 W% d) e 33 Rhombus-seal 1
12 [1081000488 DRV100388 FIERE @2 Rhombus-seal 1
13 1081000622 GB/T3452.1-2002 O JE& LB [85%2.65 o-ring 1
14 1081000449 GB/T3452.1-2002 O JB % £} ] 122x3.55 o-ring 1
15 (1081000485 DRV100196 FILELE P2 Rhombus-seal 2
16 |1140101462 GE12LREDOMDCF |3 Bl #%3k  |G3/8/M18x1.5  |Straight joint 1
17 (1140101477 EW12LOMDCF HMdEHES MI18x1.5 joint 1
18 [1140101476 EW10LOMDCF HmdEHES M16x1.5 joint 1
19 |000198930A1200001{0161518D9400 Ui AT R e Sk M 33 %2/G 1/4 joint 1
20 1040000114 GB/T5783-2000 oyis M10x25-8.8 bolt 12




WER G/ F RN

Hydraulic system /Spare parts manual

< ZOOMLION DESCRIPTION  #%k

CHAPTER: CODE il
POSITION OF THE OIL PORT ON 99
CHINA BASE STRUCTURE Ji 2R i F A1 i 001607818A0010000 -2

E%ﬁ/i‘)ﬁfi@

Ak
EW1ILOMDCF
GE10LR3/8EDOMDCF
EH#XG3/8/M16x15 FREW FAGTEE R ISR E ¥y
] I [ ————— ‘ ‘

‘ 101607118A0050000 R FERELE
§HEE GETSLM22x 15EDCFX GESLMEDCFX

EWEAHEL) FHHHED) FHEHEL

DRV100388 DRV100196 DRVID157

|
| — —

T 1 e/l AT

- ‘ 1 PR B
F=——f o
_ ‘ _ _ ﬂ: || , ‘
T 5 b i =
£aMlIx 5 Sk g Sk | [ EREHEL
GR/TTIN 0N [ ] RbER GB/TT1 12111 Rl DRVIH0196
WH 1) Sk 0%E 4L722x353 WE D SL OFE L722x353 REREAE
GB/T93-1987 2-225 GB/T93-1987 2-205 GEW?‘“EW
BE1 Sk wapmres | [ w1 Sk ¥a 1 Sk BERAOE: | [ #B1 S LRART
GB/T971-2002 1607269A0010000 [ | GB/T93-1987 GB/T971-2102 1060T29A00L0000] | GB/T93-1987
| BN Sk | RN Sh
. GB/TT01-2011 sEgnpy 0B/ 1T02000
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< ZOOMLION DESCRIPTION  ##k
POSITION OF THE OIL PORT ON CH‘EI:TzER’ cope
CHINA BASE STRUCTURE Ji& ¢ i1 LA 001607818A0010000 -2
FFs ETI R 5 & i BB e
POS. CODE STANDARD NO. |DESCRIPTION SPEC TRANSLATE |QTY.
1 |001607249A0010000(0161518D7000 RHZE Wk joint 1
2 |001607118A0050000 |0167818B0300 P E Diffuse equipment | 1
3 1001607219A0040000[0161519D4900 T 2R Sk joint 1
4 (1140101454 GE15LM22x1 5EDCFX[ifi i3k [M22x1.5/M22x1.5  [Straight joint 2
5 11140101518 GE15LMEDCFX WML MI8x1.5/M22x1.5  |Straight joint 1
6 (1140101522 GEIOLR3/8EDCFX [ Bk  [G3/8/M16x1.5 Straight joint 1
7 |1140101476 EW 10LOMDCF HANGEL MI16x1.5 joint 1
8 (1081000483 DRV100157 EFAE 18 Rhombus-seal 1
9 1081000485 DRV100196 I B 22 Rhombus-seal 2
10 (1081000475 2-225, N0552-90 O B2 ) 1] 47.22x3.53 o-ring 2
11 1081000488 DRV 100388 eSSl 42 Rhombus-seal 1
121040100071 GB/T70.1-2000 BET M10x25-8.8 Screw 8
13 1040100054 GB/T70.1-2000 BT M12x35-8.8 Bolt 8
14 1040300067 GB/T93-1987 Hapg| 10 washer 8
15 (1040300054 GB/T93-1987 HPE| 12 washer 8
16 (1040300061 GB/T97.1-2002 P 10-200HV washer 8




WE RS/ ZHEM Hydraulic system /Spare parts manual

- DESCRIPTION i
£ ZOOMLION “E . CODE %
CHAPTER:
POSITION OF THE OIL PORT ON 249
CHINA BASE STRUCTURE JiRAMH (i 001607818A0010000 -3

ZWEAE33 52
DRVII0297

#E01S2
D00198931A1200005
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Hydraulic system /Spare parts manual

< ZOOMLION DESCRIPTION  ##k
B
CHAPTER: CODE  %ift)
POSITION OF THE OIL PORT ON 09

CHINA tf: BASE STRUCTURE Jix i - A7 & 001607818A0010000 -3
P55 g R 5 % RS xEF HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE [QTY.

1 [000198931A1200005/0161518D1500 123 G1 Gl Screw plug 2

2 1081000487 DRV 100297 Bl 33 Rhombus-seal 2




WE RS/ ZHEM Hydraulic system /Spare parts manual

- DESCRIPTION 7
£ ZOOMLION ik . CODE 4}
CHAPTER:
POSITION OF THE OIL PORT ON 249
CHINA BASE STRUCTURE Ji 2R F1 A1 i 001607818A0010000 -4

#E M33x2 S5
WB1I01
AHEHE3 S5
| DRV110297
\ ® ~ \
‘ @ _ 4
L3
‘ + ot
| - °
£5 M18x15 59 \
WB1001
£WHHES S9
DRV100157
-
<
EHEHES3
DRV100297 -
#E01
100198931A1200115
EVEHE33 EWEHE £WEHEL) HARE
DRVI00297 DRVI0D297 DRV100388 001607218A0020000
1008930 AM0NI0T D01198931A0100021 111198930A0100003 G/8AR
HEREAE RERE HERELH

EEREH BRRAH R
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< ZOOMLION DESCRIPTION 4%k CODE 4
POSITION OF THE OIL PORT ON CHA2P.T§ R #
CHINA " BASE STRUCTURE Ji 2 A1 001607818A0010000 -4
-

e G S | aw L % B
POS. CODE NO. DESCRIPTION SPEC TRANSLATE QTY.
1 |000198930A0100003(0014820C0001 [ Ef#%3%  [M42x2/M36x2 [Straight joint 1
2 000198931A1200005/0161518D1500 |12%E G1 Gl Straight joint 1
3 |000198930A0100021/0161518D8400 |ifii 1id %3k [M33x2/M18x1.5(Straight joint 1
4 |000198930A0100007|0165018B0024 [iifi Fiii#%k  [M33%2/M26x1.5[Straight joint 1
5 1001607218A0020000[0161518D2400 ik 4 & Draining equipment 1
6 [1081000487 DRV 100297 FIWELE P3 Rhombus-seal 8
7 1081000488 DRV100388 EFAElE 42 Rhombus-seal 1
8 (1081000483 DRV100157 EFA 18 Rhombus-seal 9
9 1140101568 WB1001 2 FE M33%2 Screw plug 5
10 [1140101566 WB1001 2 FE M18x1.5 Screw plug 9




WE RS/ ZHEM Hydraulic system /Spare parts manual

= ZOOMLION DESCRIPTION  ##k
-
CHAPTER: CODE  %ift}
POSITION OF THE OIL PORT ON 9.9
CHINA BASE STRUCTURE Ji 2R F1 A1 i 001607818A0010000 -5
AELE
001605120A0000002
biigd
D0T605120A0000004
£8ML Sh
GB/T6T11-2000
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Pcre T,
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— GB/T34521-1992 REEHE D1605149A0000117
AL GB/TT01-2000
GHSLM‘ED[FX 47 M12x61 Sk
i 68/33;19287 Sk
101607818A 1005000
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= ZOOMLION DESCRIPTION  ##k
POSITION OF THE OIL PORT ON CHAZP_T;: R cope A
CHINA 1[5 | BASE STRUCTURE Ji&A¢ 1 LA 001607818A0010000 -5
e G A Y s % i B
POS. CODE NO. DESCRIPTION SPEC TRANSLATE QTY.
1 |001607818A0005000/0167818B0400  {|r] 31 2% flange 1
2 |000198910A1200009/0011418B0001  [FLA¥REL  M14x1.5/M18x1.5]joint 1
3 |001605149A0000002/0160149A0015  [#Z 5 G3/8 Screw plug 2
4 1081000482 DRV 100147 52 IV %t} e 17 Rhombus-seal 2
5 11040300054 GB/T93-1987  |H4[] 12 Washer 4
6 1040100357 GB/T70.1-2000  [#24T M 12x60-8.8 screw 4
7 1001605120A0020000(0160154C0110 75/ J&i o v Air cleaner cover 1
8 001605120A0000002(0165020E0021 i i 224 Flange 1
9 |001605120A0000004{0165020E0022 |25 4} 4 Filler plate 1
10 (1081000440 GB/T3452.1-2000(0 T3 £} &l 90x3.55 O-ring 1
11 (1040100490 GB/T818-2000  |[h24] M4x16-4.8 Screw 6
12 1040000304 GB/T5783-2000 |24 M4x40-8.8 Bolt 6
13 1040200100 GB/T6170-2000 |42 +] M4-8 Nut 6
14 1040300044 GB/T93-1987  |#4J& 4 Washer 6
15 [1040300045 GB/T97.1-2002  |H}] 4-200HV Washer 6
16 (1081000483 DRV100157 ESAE] 18 Rhombus-seal 1
17 (1140101518 GEI1SLMEDCFX [3i i3 #3k  [M18x1.5/M22x1.5[Straight joint 1
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< ZOOMLION

DESCRIPTION  4#%

CHINA

PUMP GROUP
RALE

CHAPTER:
23

CODE G g

001607218A0302000
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F it
< ZOOMLION DESCPI;II\I/’HT)I(;I\;UP R CHAPTER. CODE i
CHINA [ A 203 001607218A0302000
55 g R = & A ®E ¥ HE
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE  [QTY.
1 |001607218A0302100{0165218E0200 TR 1
2 1081000548 GB/T3452.1-1992 |0 JE# %14 97.5%3.55 O-ring 2
31040100446 GB/T70.1-2000 RET M16x70-8.8 Screw 4
4 (1040300065 GB/T93-1987 g 16 Washer 8
5 1000198930A0700002(0010918A0015 AR 312 br#fEs K |Flange 1
6 |001607118A0000005/0167518A0002 T B B 1
7 1140101606 FHS66CFX R 112" Flange 1
8 1040100382 GB/T70.1-2000 24T M16x55-8.8 Screw 4
9 |1140101581 GFS66/38SCFX [ 303k M52x2 Flange joint 1
10 (1081000475 2-225, N0552-90 |0 &}l 47.22x3.53 O-ring 1
11 1081000487 DRV 100297 52 W% d) e 33 Rhombus-seal 2
12 {1140101453 GE28LMEDCFX |3 15 38 #%:3k M33x2/M36x2  [Straight joint 1
13 [000198930A1000012/0167218A0013 FHJ8 23k M14x1.5/M16x1.5[joint 1
14 (1081000480 DRV100116 EF A 14 Rhombus-seal 1
15 1000198930A0100007|0165018B0024 i LW Bz 3k M33x2/M26x1.5 |Straight joint 1
16 [1140101583 WB1001 2 gE M12x1.5 Screw plug 1
17 [1081000479 DRV 100098 I B 12 Rhombus-seal 1




WE RS/ ZHEM Hydraulic system /Spare parts manual

= ZOOMLION DESCRIPTION  #F§
) CODE g iy
SIGNAL VALVE GROUP CHAZP:F4ER'
CHINA r T AL 001605118A0004000

FLBICACFI0004-450
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Hydraulic system /Spare parts manual

&S ZOOMLION DESCRIPTION %7K
SIGNAL VALVE GROUP CHAPTER: CODE  %fl
CHINA 1 w5 AL 24 001605118A0004000
FE W Y it % % B
POS. CODE NO. DESCRIPTION SPEC TRANSLATE QTY.
1 [1140101487 EL10LOMDCF |H % —im 4l &4k T-joint 1
2 [000198930A1000007/0162118B1500  |BH J& #k M14x1.5/M16x1.5Damping joint 4
3 1081000480 DRV100116 EdimEal 14 Rhombus-seal 8
4 (1140101451 GE10LMEDCEX [ Bl ili 23k [M14x1.5/M16x1.5(Straight joint 2
5 (1140101557 WB1001 [ M10x1 Screw plug 6
6 [1081000478 DRV 100084 A 10 Rhombus-seal 6
7 [1140101459 GE16SMEDCFX [3ii FilH kK [M22x1.5/M24x1.5/Straight joint 2
8 (1081000483 DRV100157 % % ) 18 Rhombus-seal 2
9 000198930A1200003|FB78.0 JURYLE2/S Filter-joint 2
10 (1081000485 DRV 100196 Edim 22 Rhombus-seal 2
11 (1140101558 WB1001 IR M14x1.5 Screw plug 2
12 1040100180 GB/T70.1-2000 [H24] M6x60-8.8 Screw 4
13 1040300062 GB/T93-1987  |#4J&] 6 Washer 4
14 1001605118 A0004001(0014618A0001  |f% 5 & B Signal-valve block 1




Hydraulic system /Spare parts manual

WE RS20 EA
< ZOOMLION DESCRIPTION 4 ¥k
CHAPTER: CODE  %iff}
SWITCH#VALV‘E GROUP 9.5
CHINA T2 41 001605318A0010000

9 SSEXS LEmIERAD
A SIxSLSBEEAD
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&S ZOOMLION DESCRIPTION %7K \
CHAPTER: CODE  %ifi5
SWIT(}H#VALV‘E GROUP 25
CHINA 1 T3 i AL 001605318A0010000
55 SR R = & A% B’ HE
POS. CODE STANDARD NO.| DESCRIPTION SPEC TRANSLATE QTY.
1 |1140101541 GFS65/38SCFX T e 2 sk 11/4" Flange 2
2 |1081000474 2-222 O JE#% 318l 37.69x3.53 O-ring 5
3 (1040100017 GB/T70.1-2000 AT M14x45-8.8 Screw 20
4 [1040300068 GB/T93-1987 Bl 14 Washer 30
000198931A0700002 |{0010318A0003 TR R A R 11/4 B RIE TR Flange 5
6 1040000558 GB/T5783-2000 2R M 14x65-8.8 Bolt 10
7 |000198931A0600002 (0165018B0003 BBk 1 1/4/M52x2 Flange 2
8 1040100259 GB/T70.1-2000 WRAT M12x55-8.8 Screw 6
9 (1040300054 GB/T93-1987 P 12 Washer 6
10 {000198930A1000007 [0162118B1500 RH JE #3k M14x1.5/M16x1.5 Damping joint 1
11 {1081000480 DRV100116 EioEal | 14 Rhombus-seal 3
12 1040100030 GB/T70.1-2000 BET M5x50-8.8 Screw 4
13 1040300060 GB/T93-1987 £ 5 Washer 4
14 [000198930A0100009 [0162118B1300 Ui AT 4 Sk M48x2/M52x2 Straight joint 1
15 (1081000489 DRV 100447 ESi Aol 48 Rhombus-seal 1
16 {1040100388 GB/T70.1-2000 WRAT M18%45-8.8 Screw 4
17 {1040300028 GB/T93-1987 g 18 Washer 4
18 {000198930A1200004 [0010918A0011 Bk th M33 X2 M33x2/M33x2 Joint 1
19 |1140101453 GE28LMEDCFX |3 2 4 3k M33x2/M36x2 Straight joint 1
20 |1140101583 WB1001 258 M12x1.5 Screw plug 3
21 11081000479 DRV100098 B2 12 Rhombus-seal 3
22 1000198930A1000012 |0167218A0013 B JE 3k M14x1.5/M16x1.5  |[Damping joint 1
23 001605318A0010002 [0165018G0002 FHR Board 1
24 |1140101568 WB1001 g M33x2 Screw plug 7
25 1081000487 DRV 100297 G B 33 Rhombus-seal 10
26 |001605318A0010001 [0165018G0001 fr B valve 1
27 (1140101557 WB1001 IR IE M10x1 Screw plug 8
28 (1081000478 DRV 100084 B3l 10 Rhombus-seal 8
29 |1140101451 GE10LMEDCFX [ B3k M14x1.5/M16x1.5 Straight joint 1
30 |1081000434 GB/T3452.1-1992 |0 &4} 37.5x3.55 O-ring 6
31 |1081000538 GB/T3452.1-1992 |0 &} 8.75x1.8 O-ring 2




WE RS/ ZHEM Hydraulic system /Spare parts manual

b 4 DESCRIPTION 4 Fx
ZOOMLION = CHAPTER: CODE  %ifi4
SWITCH‘VALVE GROUP 245
CHINA T2l s F 41 001605318A0010000
B g R 5 % AL ¥ HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE |QTY.

32 [000198931A0600026  [0165018B0012 HAE ARk 1"/M52x2 Flange 1




iy
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001607619A0100000

Hydraulic system /Spare parts manual

31

CHAPTER

3 EC s A

DESCRIPTION  ##&

Hix
GTILCFX

Big i
001605118ANI00006

AR

[FABICACFINt00: - LBICACF01004-1050)

EY)
TIPG6- T EARNEYE

DISTRIBUTION PIPELINE

CHINA

< ZOOMLION

WER G/ F RN

{ 21 @ @
RelchcF -
[ @
RRER,
HER U A - @\T%Eg?é ik
] sy vt | ||
27
R
Py e . ® 50
GHLCFX.
e T
FRIAMEPT —— FILRAEK
0eF
XA
P A332/Mitx

GUILCFX.

RAEEE

GMIILCFX Hhaik

54816115

- RSk

=Redik TSTEAII0 116

FLE
e
T Temw T T T T T e e T T T T T T T T T T EER#M eEAGRARM
ﬁ FEROAEE 101607618A01010100 u




WER G/ F RN

Hydraulic system /Spare parts manual

= ZOOMLION DESCRIPTION  ##k CHAPTER. CODE %
DISTRIBUTION PIPE LINE 3.1 )

CHINA 1 o3 WCh 5 A1 001607619A0100000
Fr5 i R 5 % R A& FEPE HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.

1 [001607619A0100001 CIEES| 10x2 Steel pipe 3
2 [001607219A0000003 [0167219A0004 (PGS Rubber sheathing 2
3 {000198930A0510007 [0018618C0008 By M27x2/M36x2  |Articulate bolt 1
4 000198930A0520008 [0162119C2410 BRI AR M22x1.5 Articulate 1
5 |001613919A0110000 (ENEEA] Valve group 1
6 [001605119A0090100 [0169318A0210 AN Valve plate 1
7 [001607819A0004000 oy FCREA 2 Steel pipe 2
8 |001607819A0005000 pan IR I =g Steel pipe 1
9 [001605119A0010000 [0169319A2000 Pl Valve group 1
10 [001605119A0000003 |0168819A0004 W AMEZL Joint 1
11 [000198931A0100001 [0165018B0018 S EAm Sk [M27x2/M42x2  [Straight joint 2
12 [001605119A0070000 [0161519E2000 K4 Anchor ear 1
13 [000198930A0300006 (125 G1/4/M16x1.5 Bulkhead joint 1
14 [000198930A0100010 [0014818C0002 S EEL [M27x2/M36x2  |Straight joint 1
15 [000198930A0200002 (0169318 A0004 JEREEISS M12x1.5/M16x1.5 |Straight joint 1
16 [001605119A0100001 EWIE S Manometer dish 1
17 |001605119A0100002 IWIESE < Manometer stand 1
18 1990200302 TTPG16-110 WU Clamp 2
19 {1019900061 SMS-KO06L/M-2000A [} 3 4k L=2000 Manometer pipe 2
20 1040000267 GB/T5783-2000 B M8x20-8.8 Blot 4
21 1040000116 GB/T5783-2000 Y M10x20-8.8 Blot 4
22 1040000114 GB/T5783-2000 AR M10x25-8.8 Blot 6
23 1040200362 GB/T41-2000 BB M8-8 Nut 2
24 1040300063 GB/T93-1987 Hpg 8 Washer 6
25 1040300067 GB/T93-1987 Hpg 10 Washer 10
26 (1081000479 DRV 100098 eSS 12 Rhombus sesl 1
27 (1081000480 DRV100116 ESiaEa 14 Rhombus sesl 1
28 (1081000483 DRV100157 A 18 Rhombus sesl 1
29 (1081000486 DRV100239 A 27 Rhombus sesl 3
30 [1140101496 PSR10LX PSR £ Cover 6
31 (1140101588 M10LCFX BB M16x1.5 Nut 6
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£ ZOOMLIO| DESCRIPTION %k ‘
CHAPTER: CODE W
DISTRIBUTION PIPE LINE 3.1
CHINA 3 T it 8 A 001607619A0100000

e o) i R =5 & kg = HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE | QTY.
32 |1140101446 GE10LMI18x1.5EDCFX |3 F it 43 3k M18x1.5/M16x1.5 |Straight joint 1
33 1140101427 G10LCFX IERGE SN M16%1.5 Straight joint 5
34 (1140101647 GE25SMEDOMDCF |3t FLilf %3k M33x2/M36x2  |Straight joint 2
35 |1140101461 GE10LREDOMDCF  |3ifi FLilf %3k G1/4/M16x1.5  |Straight joint 1
36 [1140101597 GM28LCFX [ Bk R M36x2 Bulkhead nut 1
37 (1140101442 SV25SCFX Hil RSk M36x2 Bulkhead joint 1
38 [1140101487 EL10LOMDCF —HA ARk M16x1.5 T-joint 2
39 1081000426 GB/T3452.1-1992 O % &Pl 28x1.8 O-ring 2
40 (1140101583 WB1001 PRI M12x1.5 Screw plug 1
41 11990200289 TLPG16-010 (EPS 010 Clamp 2
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£ ZOOMLION

DESCRIPTION  ##&

CHINA

HYDRAULIC PIPEINE OF
DESTRIBUTING SYSTEM 4;-Pic [ £

CHAPTER:
32

CODE G g

001605119A0010000
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< ZOOMLION DESCRIPTION  #¥x CHAPTER, CODE 4
HYDRAULIC PIPEINE OF 3.9
CHINA i [# DESTRIBUTING SYSTEM 73t i ZH 001605119A0010000

FFs G R 5 & Fir BT HeE
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE |QTY.
1 |1140101557 WB1001 PRI M10x1 Screw plug 11
2 (1081000478 DRV 100084 ESiA 10 Rhombus-seal 13
311040100380 GB/T70.1-2000 LT M12x45-8.8 Screw 4
4 (1040300054 GB/T93-1987 g 12 Washer 10
5 1001605119A0010001 [0168819A0001 43T IR B Distribution block 1
6 |000198930A1000003 [0161518D7100 HENEE:SS M14x1.5/M16x1.5 [Damping joint 1
7 1140101451 GE10LMEDCFX  |Uifi Bl %3k M14x1.5/M16x1.5 |Straight joint 3
8 1081000480 DRV100116 e kel 14 Rhombus-seal 4
9 000198930A0100015 (0167719B0001 Uit B Sk M42x2/M45x2  |Straight joint 1
10 |1081000488 DRV100388 ESiA 42 Rhombus-seal 1
11 {1081000477 2-19 O B2 1S 1 32.92x3.53 O-ring 3
12 1140101490 GFS34/30SCFX Ak 1/M42x2 Flange 1
13 (1140101564 FHS34CFX 2GR 1 Flange 2
14 |1040300067 GB/T93-1987 Py 10 Washer 16
15 |1040100097 GB/T70.1-2000 BET M10x30-8.8 Screw 12
16 |1040100259 GB/T70.1-2000 BET M12x55-8.8 Screw 6
17 (1040100351 GB/T70.1-2000 L) M5x30-8.8 Screw 4
18 (1040300060 GB/T93-1987 g 5 Washer 12
19 (1040100030 GB/T70.1-2000 LT M5x50-8.8 Screw 8
20 [1081000479 DRV 100098 EFAE 12 Rhombus-seal 3
21 (1140101583 WB1001 i 5 M12x1.5 Screw plug 2
22 11040100166 GB/T70.1-2000 24T M10x50-8.8 Screw 4
23 (1081000486 DRV100239 25 2 F) 27 Rhombus-seal 4
24 (1140101659 WB1001 PRI M27x2 Screw plug 2
25 1001605119A0010002 [0168819A0002 ity B /) i i Cover plate 1
26 1081000424 GB/T3452.1-1992 |0 JE% %18 8x1.8 O-ring 2
27 1081000543 GB/T3452.1-1992 |0 JE% %18 25%1.8 O-ring 1
28 [000198931A0100003 |0168819A0003 i P 42 M27x2/M36x2  |Straight joint 1
29 [1140101457 GE25SMEDCFX  |uify FLif $53k M33x2/M36x2  |Straight joint 1
30 (1081000487 DRV 100297 I B 33 Rhombus-seal 3
31 000110118 A0000022 [0010918A0011 SN M33x2 Joint 1




WE RS/ ZHEM Hydraulic system /Spare parts manual

b3 DESCRIPTION 7 ‘

= ZOOMLION SC O 4F CHAPTER. CODE Py
HYDRAULIC PIPEINE OF 3.9 )

CHINA [H DESTRIBUTING SYSTEM %) it & £H 001605119A0010000
FFs i R 5 P P Frog = HE
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE |QTY.

32 (1140101417 GE25SR3/4EDCFX |¥ifi il % 3k G3/4/M36x2 Straight joint 1
33 |000198931A0600007 |0161519E0400 PR WS G3/4 Flange joint 1
34 1000198931A0600008 [0161519D0900 HAEEARSL M42x2 Elbow joint 1
35 [000198930A1000004 |0161518D4000 FH B2k G1/8/M16x1.5  |Damping joint 2




WE RS/ ZHEM Hydraulic system /Spare parts manual

£ ZOOMLION DESCRIPTION  ##k
- CHAPTER: CODE i}
CONSTANT PRESSURE PUMP 3.3

CHINA PIPELINE 1H [k 4 41 001613919A0110000




WER G/ F RN

Hydraulic system /Spare parts manual

2 ZOOMLION | DESCRIPTION  ##k
coNsTANTPRESSURE PN | CHIAF TER: CODE il
CHINA H1[H PIPELINE f{F /i 2 21 . 001613919A0110000
FFs G R 5 & Fir B HeE
POS. CODE STANDARD NO.|DESCRIPTION SPEC TRANSLATE | QTY.
1 |000198930A0100014/0165018B0023  [iiii Fiili#%%  [3/4-16UNF/M26x1.5  |Straight joint 2
2 1081000484 DRV100178 ESiA 20 Rhombus-seal 2
3 |1140101563 FHS33CFX R ltON 3/4" Flange 1
4 1081000472 2-214 O B2 1S 1 25%3.53 O-ring 1
5 (1040100407 19B-13 BRET 3/8-16UNF-30 Screw 4
6 1040300067 GB/T93-1987 %% 10 Washer 4
7 1000198931A0600006/0161519D4300 [543k [3/4"/M36x2 Flange 1
8 [000198930A0700001/0010319A0019 |1 415K 1 1/4 brifErg K Flange 1
9 {1081000474 2-222 O JB% £} ] 37.69x3.53 O-ring 1
10 (1040100408 19B-15 IRET 7/16-14UNF-30 Screw 4
11 |1040300054 GB/T93-1987  [#[4] 12 Washer 4
12 {000198930A0600012/0165018E0001  |F ff1ik 22 %3k |1 1/4/M52x2 Flange 1
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Hydraulic system /Spare parts manual

< ZOOMLION | DESCRIPTION  #Fx CHAPTER. CODE 44
MIXING PIPELINE
CHINA [ i A o 001607620A0100000
s G R 5 % kg BF &
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.
1 001607620A0100001 W1 p15%2 Steel pipe 1
2 |001607620A0100002 WA 2 p15%2 Steel pipe 1
3 1001607620A0100003 5 3 15x2 Steel pipe 2
4 1001607620A0100004 W5 4 15x2 Steel pipe 1
5 1001607620A0100005 WE 5 p15%2 Steel pipe 1
6 |001607620A0100006 5 6 (152 Steel pipe 1
7 1001607620A0100007 W T 152 Steel pipe 1
8 [001607620A0100008 8 p15x2 Steel pipe 1
9 1001607620A0100009 W9 (p15x2 Steel pipe 1
10 |001607620A0100010 W 10 (p15%2 Steel pipe 1
11 |001607620A0100011 A 11 15x2 Steel pipe 1
12 (001607620A0100012 A 12 15x2 Steel pipe 1
13 |001607220A0010000 [0169320A2000 PR Ve IR 4 Mixing valve group | 1
14 000198930A0600002 |0165020B0004 sk M36x2 Flang joint 1
15 |000198931A0600031 E Ak Flang joint 1
16 |000198930A0100004 |0165020B0007 i ELE Rk (GUM22x1.5 Straight joint 2
17 (000198930A0100005 |0165020B0008 ML (G1/4/M22x1.5 Straight joint 1
18 [001607620A0001100 SR 283 Steel pipe 1
19 [000198930A1000001 [0010030853 PR JE$zk M10x1/M12x1.5  [Damping joint 1
20 (1990200114 TLPG16-215 P 15 Clamp 9
21 1990200115 TTPG16-215 (DS 15 Clamp 9
22 |1040100105 GB/T70.1-2000 BRET M6%25-8.8 Screw 4
23 1040100237 GB/T70.1-2000 WEAET M6x30-8.8 Screw 4
24 1040300062 GB/T93-1987 Hpg 6 Washer 8
25 (1081000478 DRV 100084 eSS 10 Rhombus seal 1
26 (1081000479 DRV 100098 eSSl 12 Rhombus seal 1
27 (1081000480 DRV100116 ESAE]E 14 Rhombus seal 2
28 (1081000485 DRV 100196 HILEEE 22 Rhombus seal 2
29 1081000487 DRV 100297 RILEBE  P3 Rhombus seal 2
30 |1140101429 WI15LCFX JEN:EED DS M22x1.5 Elow joint 6
31 {1140101486 T15LCFX ERGE/SS M22x1.5 T-joint 3




BIER G/ ZEEM

Hydraulic system/Spare parts manual

2= ZOOMLION | DESCRIPTION  ##k CAPTER CODE -
MIXING PIPELINE 41 )

CHINA ZERTIE KRS 001607620A0100000
FF5 SR R = % Ak R FE =
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE ~ [QTY.

32 |1140101426 G15LCFX IERGiE: SN M22x1.5 Straight joint 10
33 [000198930A0100034/0160149A0012 iy LIRSk M12x1.5/M16x1.5 [Straight joint 1
34 1140101468 GE10LREDCFX i A 3k G1/4/M16x1.5  |Straight joint 1
35 1140101454 GE15LM22x1.5EDCFX  [3ff B i 43 3k M22x1.5/M22x1.5 [Straight joint 2
36 (1140101589 M15LCFX BB M22x1.5 Nut 24
37 1140101494 PSR15LX PSR £ Cover 24
38 (1081000476 O JE% 31 20%2.5 O-ring 1
39 (1081000529 O JE %31 26%2.5 O-ring 1
40 1140101476 EW10LOMDCF IEREREE DS Joint 1
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WIS RS/ R
= ZOOMLION DESCRIPTION  #FR
- CHAPTER: CODE %5
MIXING AND CLEANING 49
CHINA 1] VALVES fit #5341 ' 001607220A0010000
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Hydraulic system/Spare parts manual

&S ZOOMLION DESCRIPTION %7k
MIXING AND CLEANING CHA4PT2ER’ CODE  4ifi
CHINA % VALVES $itHHi Ui 41 ' 001607220A0010000
55 Wi R 5 & v i s 72
POS. CODE STANDARD NO. |DESCRIPTION SPEC TRANSLATE |QTY.
1 |1040100356 GB/T70.1-2000 25T M6x90-8.8 Screw 8
2 1040300062 GB/T93-1987 Py 6 Washer 8
3 1040000267 GB/T5783-2000 oyis M8x20-8.8 Bolt 4
4 (1040300063 GB/T93-1987 Hapgl 8 Washer 4
5 1001607220A0010001 [0167520A1000 PoRE T U R e Mix-cleaning block 1
6 1140101557 WB1001 2 e M10x1 Screw plug 5
7 1081000478 DRV 100084 EFAE 10 Rhombus-seal 5
8 (1140101583 WB1001 2 e M12x1.5 Screw plug 1
9 |1081000479 DRV 100098 I B 12 Rhombus-seal 1
10 [1140101454 GE15LM22x1.5EDCFXii Hilifzsk  [M22x1.5/M22x1.5/Straight joint 5
11 (1081000485 DRV100196 EREmEE 22 Rhombus-seal 5
12 [001605120A0010002 [0169320A0011 123k Plug 1
13 1081000561 JB/T982-1977 MG (12 Unit gasket 1




R G0/ A4 B Hydraulic system/Spare parts manual

= DESCRIPTION % Fk ‘
HYDRAULIC SYSTEM DIAGRA OF 5
CHINA tf1 BASE FRAME Ji AR 1 Jt 2L 001607658A0000000
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BIER G/ ZEEM

Hydraulic system/Spare parts manual

= ZOOMLION DESCRIPTION  # 7k
B
CHAPTER: CODE  4ift}
HYDRAULIC SYSTEM DIAGRA OF 5
CHINA BASE FRAME Jie 21 J5 22 001607658A0000000

5 4ihg RE B HAK i HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.

1 |1010300536 SCIhR 22 2% 1] multi-passage valve of leg 2

2 [1010300538 SRR A Pilot operated check valve 4

3 {1010300539 b amkt Stabilizer valve 6

4 11010300566 LT 1 1 \8,2115201(1 operated directional )




R G0/ A4 B Hydraulic system/Spare parts manual

- DESCRIPTION 2K
< ZOOMLION CHAPTER: | CODE s

HYDRAULIC PIPELINE DIAGRAM OF 61
CHINA BASE STRUCTRE JiR R i A1 1 001607657A0000000
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Hydraulic system/Spare parts manual

= ZOOMLION DESCRIPTION  #F5x CODE %
HYDRAULIC PIPELINE DIAGRAM OF CHAPTER:

CHINA H1[H BASE STRUCTRE /il 54 117 7 <] ol 001607657A0000000
g 5T 5 £ s xE |[gm
POS CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE ~ |QTY.
1 {001607657A0001000 JEHEATE 1 Pipeline Diagram 1
2 1001607657A0002000 e SR A 7 P Pipeline Diagram 1
3 1001607657A0003000 AT SR A A P Pipeline Diagram 1
4 1001607657A0004000 o Ja SR AT E] Pipeline Diagram 1
5 1001607657A0005000 A Ja SR A A 1E] Pipeline Diagram 1
6 |001605318A0000003 [0012818C0007 AR Valve block 2
7 1001605157A0000003 [0160154A2003 Ji SR BH 6 % ol Damping plug 4
8 1001605157A0000002 [0160154A1009 ISR FH E 2 01.5 Damping plug 8
9 |001605157A0000001 [0160154A1011 GHES'S G3/8 Articulate 12
10 |000198930A0300003 [0162157A0600 e Bz Sk G3/8/M18x1.5 [Bulkhead joint 4
11 [001609157A0000001 SR 2 e 22 Re i 10 Bulkhead nut 2
12 (1081000478 DRV 100084 ESiaEa 10 Rhombus-seal 8
13 |1081000480 DRV100116 ESiaEaE 14 Rhombus-seal 8
14 (1081000485 DRV100196 A 22 Rhombus-seal 1
15 (1140101510 WI12LCFX IENEESS M18x1.5 Elbow joint 4
16 |1140101431 W16SCFX HARKL M24x1.5 Elbow joint 3
17 1140101443 WSVI12LOMDCF H AR ARk M18x1.5 Elbow joint 4
18 |1140101477 EW12LOMDCF JERE NSRS M18x1.5 Elbow joint 8
19 |1140101436 SVI12LOMDCF T B AR A Sk M18x1.5 Elbow joint 16
20 |1140101425 G12LCFX JERUESS M18x1.5 Straight joint 16
21 (1140101462 GE12LREDOMDCF |3t i 4 3k G3/8/M18x1.5 [Straight joint 46
22 11140101702 GEI2LM14x1.5CF |3 Bl %k M14x1.5/M18x1.5(Straight joint 4
23 (1140101465 GE15LR3/8SEDOMDCEF|¥ii B3l £ Sk G3/8/M22x1.5 [Straight joint 1
24 (1140101454 GEISLM22x1.5EDCF Iy 213 3 M22x1.5/M22x1.5(Straight joint 1
25 1140101526 GE16SR3/8EDOMDCEF |3 i $23k G3/8/M24x1.5 |Straight joint 3
26 (1140101527 GE16SREDOMDCF | it 43 3k G1/2/M24x1.5 [Straight joint 1
27 1140101478 EW15LOMDCF HAMA G, M22x1.5 Bulkhead joint 1
28 1140101632 EW16SOMDCF HMAHAEGEkL M24x1.5 Bulkhead joint 4
29 (1140101471 EGE12LREDCF ity B30 4 A Bk G3/8/M18x1.5 [Bulkhead joint 6
30 (1140101483 ET12LOMDCF WA AEk M18x1.5 T-joint 4
31 |1140101586 M12LCFX 2R} M18x1.5 Nut 72




BIER G/ ZEEM

Hydraulic system/Spare parts manual

= ZOOMLION  DESCRIPTION  ##k
HYDRAULIC PIPELINE DIAGRAM | CHAPTER: CODE  %ifts
OF BASE STRUCTRE 761
CHINA H JER B s A1 A ] 001607657A0000000

s S R 5 & Ak R HE
POS CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE  |QTY.
32 1140101600 GMI2LCFX e B 2 R M18x1.5 Bulkhead nut 2
33 (1140101497 PSRI2LX PSR % Cover 72
34 {1140101590 M16SCFX IR EE M24x1.5 Nut 4
35 |1140101499 PSR16SX PSR K& Cover 4
36 (1040200192 GB/T6170-2000 WERE M8-8 Nut 6
37 |1040200107 GB/T6170-2000 IE Y M5-8 Nut 16
38 |1040100438 GB/T70.1-2000 AT M5x55 Screw 8
39 |1040100199 GB/T70.1-2000 AT M5%70-8.8 Screw 16
40 (1040100069 GB/T70.1-2000 AT M8x20-8.8 Screw 8
41 (1040100060 GB/T70.1-2000 RET M8x60-8.8 Screw 6
42 (1040100148 GB/T70.1-2000 RET M8x45-8.8 Screw 16
43 (1040300063 GB/T93-1987 P 8 Washer 24
44 (1040300230 GB/T97.1-2002 P 8-140HV Washer 6
45 (1040300254 GB/T96.1-2002 Hpg] 5-200HV Washer 16
46 (1040300060 GB/T93-1987 HJg S Washer 8
47 [1140101557 WB1001 R S M10x1 plug 8
48 (1140101558 WB1001 R S M14x1.5 plug 4
49 (1031000016 TKK035%50x125%2680|#r 2 Hifk 035x50%125%2680 [Chain 2
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Hydraulic system/Spare parts manua

< ZOOMLION

DESCRIPTION  ##x

CHINA

HYDRAULIC PIPELINE OF
BASE STRUCTRE JEZEA5 45

CHAPTER:
62

CODE  #ZwtH

001607657A0001000

I

4 [—
iy éiiﬂ§= | T ese #J
' ! ‘ ‘

)

C W

” B
=— o5 ¥
P ; R

BB ERIEET S
VR TR
IMEEHS LB B

_ i ;m
Tad

L R R R ADINYY




R G0/ A4 B Hydraulic system/Spare parts manual

= ZOOMLION DESCRIPTION  ##k
HYDRAULIC PIPELINE OF BASE CH%P_TZER’ copE e
CHINA 1 STRUCTRE JiZ A1 001607657A0001000

P55 E T R 5 & b5 R’ FE HE
POS. CODE STANDARD NO. | DESCRIPTION SPEC TRANSLATE QTY.
1 ]001607657A0001001 W p12x2 Steel pipe 1
2 1001607657A0001002 B 0122 Steel pipe 1
3 001607657A0001003 B 012x2 Steel pipe 1
4 001607657A0001004 A p12x2 Steel pipe 1
5 1001607657A0001005 Gk 0122 Steel pipe 1
6 |001607657A0001006 e p12x2 Steel pipe 1
7 1001607657A0001007 e p12x2 Steel pipe 1
8 1001607657A0001008 e 0122 Steel pipe 1
9 1001607657A0001009 e 0122 Steel pipe 1
10 001607657A0001010 B 0122 Steel pipe 1
11 |001607657A0001011 CIREs 0122 Steel pipe 1
12 001607657A0001012 A p12x2 Steel pipe 1
13 |001607657A0001013 A 016x2.5 Steel pipe 1
14 001607657A0001014 e ©16x2.5-1900  (Steel pipe 1
15 (1990200075 TTPG16-112 [ XUPKA k 12 Steel pipe 25
16 (1990200068 TLPG16-216 |k 016 Steel pipe 5
17 1040000094 GB/T5783-2000[iZ k2 M12x35-8.8  |Screw 6
18 (1040300054 GB/T93-1987  [#[4 12 Washer 6
19 |1040300041 GB/T97.1-2002 |[#4}4| 12-200HV Washer 6
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Hydraulic system/Spare parts manual

= ZOONMLION DESCRIPTION R
HYDRAULIC PIPELINE OF CHAPTER: CODE il
LEFT-FRONT OUTRIGGER 63
CHINA JE R SR AT 001607657A0002000
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R G0/ A4 B Hydraulic system/Spare parts manual

2= ZOOMLION | DESCRIPTION  #¥5 CODE 4
HYDRAULIC PIPELINE OF CHAPTER: -
LEFT-FRONT OUTRIGGER 63
CHINA JEHT R A 001607657A0002000
5 SR R 5 & A E HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.
1 |001607657A0002001 WA p12x2 Steel pipe 1
2 |001607657A0002002 W p12x2 Steel pipe 1
3 [001607657A0002003 W p12x2 Steel pipe 1
4 001607657A0002004 A p12x2 Steel pipe 1
5 |001607657A0002005 A p12x2 Steel pipe 1
6 [001607657A0002006 A p12x2 Steel pipe 1
7 11990200052 TLPG16-112 B 012 Clamp halves 2
8 (1990200083 TLPG18-112 (PR 012 Clamp halves 2
9 001607657A0002007 WA p12x2 Steel pipe 1
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Hydraulic system/Spare parts manual

= ZOONMLION DESCRIPTION R
HYDRAULIC PIPELINE OF CHAPTER: CODE G
RIGHT-FRONT OUTRIGGER 6«4
CHINA AR SR AT 001607657A0003000
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R G0/ A4 B Hydraulic system/Spare parts manual

2= ZOOMLION | DESCRIPTION  ##k
CHAPTER: CODE  %iff}
HYDRAULIC PIPELINE OF :
RIGHT-FRONT OUTRIGGER 64
CHINA TS A 001607657A0003000
s SR R 5 & A s e
POS. CODE STANDARD NO. |DESCRIPTION SPEC TRANSLATE QTY.
1 |001607657A0003001 e (0122 Steel pipe 1
2 001607657A0003002 e (0122 Steel pipe 1
3 001607657A0003003 e (0122 Steel pipe 1
4 {001607657A0003004 (ke (0122 Steel pipe 1
5 001607657A0003005 (ke (0122 Steel pipe 1
6 |001607657A0003006 A (p12x2 Steel pipe 1
7 11990200052 TLPGl16-112 [k 012 Clamp halves 2
8 (1990200083 TLPGI8-112  [# 3% 012 Clamp halves 2
9 |001607657A0002007 e (0122 Steel pipe 1




R G0/ A4 B Hydraulic system/Spare parts manual

< ZOOMLION DESCRIPTION  4#
CHAPTER: CODE  %ifi
HYDRAULIC PIPELINE OF LEFT-REAR 65

CHINA 1 OUTRIGGER /¢ J53 S i A1 i /4] 001607657A0004000
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Hydraulic system/Spare parts manual

2= ZOOMLION | DESCRIPTION  ##k
L
=y
HYDRAULIC PIPELINE OF CHAPTER: CODE it
LEFT-REAR OUTRIGGER 65
CHINA 1 I S A T 001607657A0004000
FF55 ZRtg R 5 & A 5 ¥ HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE  |QTY.
1 |001607657A0004001 N p12x2 Steel pipe
2 |001607657A0004002 ke p12x2 Steel pipe
3 001607657A0004003 ke p12x2 Steel pipe
4 1001607657A0004004 g p12x2 Steel pipe
5 001607657A0004005 Wi p12x2 Steel pipe
6 (1990200075 TTPG16-112 FUBR 45 3 012 Clamp half
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Hydraulic system/Spare parts manual

< ZOOMLION

DESCRIPTION  ##x

CHINA

HYDRAULIC PIPELINE OF
RIGHT-REAR OUTRIGGER

A e SR A P

CHAPTER:
66

CODE  #ZwtH

001607657A0005000




R G0/ A4 B Hydraulic system/Spare parts manual

kel fr
2= ZOOMLION | DESCRIPTION  ##k
gpa
HYDRAULIC PIPELINE OF | CHAPTER: CODE i
RIGHT-REAR OUTRIGGER 66
CHINA i S A 001607657A0005000
Fs Gits R 5 2 K g 3 =
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.
1 [001607657A0004001 N p12x2 Steel pipe 1
2 |001607657A0004002 BN (p12x2 Steel pipe |
3 1001607657A0005001 BN (p12x2 Steel pipe |
4 001607657A0005002 R 012x2 Steel pipe 1
5 001607657A0004005 N 012x2 Steel pipe 1
6 |1990200075 TTPG16-112 XU 3 012 Clamp half 5
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Hydraulic system/Spare parts manual

- DESCRIPTION %K \
HYDRAULIC SYSTEM DIAGRA 7
CHINA T AR S B 001607250A0000000
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Hydraulic system/Spare parts manual

< ZOOMLION DESCRIPTION 47k .
HYDRAULIC SYSTEM DIAGRA CHA?TERZ CODE i
CHINA H (e SRS 001607250A0000000
F 5 TR R 5 & W M rE % B
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE qQTY
1 [1010000089 2% R FE S Oil pump of boom section 1
2 1010800019 B heds Accumulator 1
3 1010600035 Hetd g Delivery oil filter 1
4 (1010300552 I R Compensation valve 1
5 |001612850A0010000 2 W (LI ;lz‘lleltcltgagsiffjes directionall
6 (1010300553 [F ]t 2 ye 1 30 féiﬁ;ﬁgvalj‘:d cushioning
7 11010300594 ST Counterbalance Valve 1
8 (1010300550 - Counterbalance Valve 3
9 (1010300546 SPEAT IR Counterbalance Valve 1
10 |1010300547 VA 1) Counterbalance Valve 3
11 [1010300548 ST 1) Counterbalance Valve 2
12 |1140101574 Ji ) 2RI Sk Pressure measuring joint 1
13 1010600033 Al BuR)S Suction filter 1
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- DESCRIPTION 4% \

Multi-passage directional selecting valves 7

CHINA tf1 2 IRE R Lo 001612850A0010000
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= DESCRIPTION 4 ¥k ‘
Multi-passage directional selecting valves 7
CHINA " ZHE B CERO 001612850A0010000
= ﬁ% ) =
5 418 B B i 5 %8
POS. CODE NO DESCRIPTION SPEC TRANSLATE QTY.
- multi-passage directional
I |1010300549 PRI selecting valves !
2 1010300611 210 multi-passage valve 1
3 [1010300615 EZL 3 multi-passage valve 1
4 (1010300613 Z M multi-passage valve 2
5 |1010300617 EZ ) multi-passage valve 1
6 (1010300618 EZ ) multi-passage valve 2
7 (1010300584 A End plate 1
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BIER G/ ZEEM

Hydraulic system/Spare parts manual

= ZOOMLION DESCRIPTION  ##K CODE %)
HYDRAULIC PIPELINE OF CHA8P_TFR:

CHINA *h % BOOMS 21k A1 [ 001607649A0000000
s G R 5 % Fir BF HeE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.

1 [001607649A0001000 |0165949A1000 —EAE Pipeline of 1st boom 1
2 [001607649A0002000 [0165949A2000 A Pipeline of 2st boom 1
3 1001607649A0003000 [0165949A3000 A Pipeline of 3st boom 1
4 001607649A0004000 |0165949A4000 IR EiR= Pipeline of 4st boom 1
5 1001607649A0005000 — R T ELA A Pipeline of Ist cylinder | 1
6 1001607649A0006000 R LA 7 Pipeline of 2st cylinder | |
7 [001607649A0007000 R LA Pipeline of 3st cylinder | 1
8 |001607649A0008000 DY Ry AT Pipeline of 4st cylinder | 1
9 1001607649A0009000 T R b A A Pipeline of 5st cylinder | |
10 [001607649A0000101 N 020x3 Steel pipe 1
11 [001607649A0000102 A 020x3 Steel pipe 1
12 |001607649A0000103 N 9203 Steel pipe 1
13 |001607649A0000104 N 9203 Steel pipe 1
14 {001607649A0000105 W p10x2 Steel pipe 1
15 [001607649A0000106 e 016x2.5 Steel pipe 2
16 [001607649A0000107 A p10x2 Steel pipe 1
17 [001611749A0000100 [0161518D9600 W3 24 Flang 1
18 |000198930A0100020 [0161518D8300 ETNSRUIEZ DN M12x1.5/M18x1.5|Straight joint 1
19 |000198930A0100006 [0165020B0006 it T JE 3k M10x1/M16x1.5 |Straight joint 2
20 [000198930A0100034 [0160149A0012 i P M12x1.5/M16x1.5|Straight joint 2
21 |000198931A1200001 [0168849A0001 F 72 R I B G Joint 1
22 |1140101427 G10LCFX Eiﬁi%i M16x1.5 Straight joint 2
23 (1140101662 GE10LMEDOMDCEF |3 i1 $2% k M14x1.5/M16x1.5Straight joint 1
24 (1140101461 GE10LREDOMDCEF |%if; il % k G1/4/M16x1.5  |Straight joint 2
25 |1140101513 TI10LCFX S iE/SS M16x1.5 T-joint !
26 1140101476 EW10LOMDCF Hmd Ak M16x1.5 Joint 5
27 (1140101524 GE12SR1/2EDOMDCEF [iii; . 38 325 3k G1/2/M20x1.5 |Straight joint 6
28 |1140101529 GE12SR1/4EDOMDCF |3 H i $% 5k G1/4/M20x1.5 |Straight joint 1
29 |1140101521 GE12LR 1/4EDOMDCF|¥i# H i $% 3k G1/4/M18x1.5 |Straight joint 1
30 (1140101482 EW12SOMDCF JENEREE S M20x1.5 Joint 1
31 (1140101477 EW 12LOMDCF JENEREE DS M18x1.5 Joint 1




BIER G/ ZEEM

Hydraulic system/Spare parts manual

= ZOOMLION DESCRIPTION  ##x CHAPTER CODE -
HYDRAULIC PIPELINE OF g1 )

CHINA BOOMS ¥ 2 i 113 ¥ [ 001607649A0000000
| 4R R Z & GSrg B’ HE
POS.| CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.

32 (1140101517 |SV12SOMDCF IERGET TGS M20x1.5 Bulkhead joint 7
33 1140101428 |G16SCFX IERGESS M24x1.5 Straight joint 4
34 (1140101527 (GE16SREDOMDCF  |iif; B i 23k G1/2/M24x1.5 |Straight joint 12
35 1140101531 |[EGE16SREDCF Uity LM 2H A4k G1/2/M24x1.5  |Straight compound joint 2
36 |1140101536|T16SCFX —ImHEk M24x1.5 T-joint 2
37 [1140101441|SV16SOMDCF LW B A ek M24x1.5 Bulkhead joint 4
38 [1140101523 |(GE20SREDOMDCF [t B 4 Sk G3/4/M30x2  [Straight joint 3
39 |1140101528 |GE20SR1EDOMDCEF [t B 4 3k G1/M30x2 Straight joint 2
40 [1140101532 |[EGE20SREDCF Uiy L8 41 ek G3/4/M30x2  |Straight compound joint 1
41 [1140101534 [EW20SOMDCF B GHk M30%2 Elbow compound joint 2
42 (1140101514 [T20SCFX —ImHk M30x2 T-joint 1
43 (1140101697 [SV20SOMDCF LI R AR Bk M30%2 Bulkhead joint 1
44 |1140101515 [RED20/12SOMDCF | %} #% A8 1745 3k M30x2/M20x1.5 [Joint 1
45 (1140101450 (GE35LMEDCFX  [¥iff B il 3k M42x2/M45x2  |Straight joint 2
46 (1140101663 |GFS63/20SOMDCF |/ 5 vk 2 4k 3/4" Joint 1
47 (1140101664 FHS63CFX 2GR 3/4" Flange 1
48 (1140101574 [VKA3/12SCF JE ) BB Sk M20%1.5 Joint 1
49 1140101559 [WB1001 g e M42x2 Plug 1
50 {1140101588 M10LCFX R M16x1.5 Nut 4
51 1140101496 [PSR10LX PSR K& Cover 4
52 1140101590 [M16SCFX oS5 M24x1.5 Nut 4
53 |1140101499 [PSR16SX PSR £ Cover 4
54 1140101594 [M20SCFX 2 RE M30x2 Nut 8
55 1140101539 [PSR20SX PSR K& Cover 8
56 1990200289 TLPG16-010 B 010 Clamp 4
57 1990200068 [TLPG16-216 B 016 Clamp 2
58 1990200085 TLPG18-216 R Clamp 2
59 |1081000478 DRV 100084 ESiA 10 Rhombus-seal 2
60 (1081000479 DRV100098 EFAE] 12 Rhombus-seal 3
61 1081000490 DRV110185 EFA G1/2 Rhombus-seal 1
62 |1081000488 [DRV100388 I B 42 Rhombus-seal 3
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Hydraulic system/Spare parts manual

= ZOOMLION | DESCRIPTION %%k CODE o
HYDRAULIC PIPELINE OF CHAPTER:

CHINA i1 BOOMS 4 4 i A [ . 001607649A0000000
55 g R = & A% s HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE ~ |QTY.

63 1081000570  [DKAR00021-N90 KEE R 2] 23.52x1.68 Rectangle- seal 1
64 1081000517  [IB/ZQ4224-1997 O JB% L} el 130x3.1 O-ring 1
65 1081000436  |GB/T3452.1-1992 O JB % £} el 53x3.55 O-ring 1
66 1081000472 [2-214 O JB % £ el 25%3.53 O-ring 1
67 [1081000612  [GB/T3452.1-1992 O B2 &l 13.2x1.8 O-ring 1
68 (1081000528  |JB/T982-1977 H G B E] 14 Compound-seal 1
69 1040000098  |GB/T5783-2000 AR M8x16-8.8 Bolt 2
70 |1040000267  |GB/T5783-2000 AR M8x20-8.8 Bolt 4
71 [1040000116  |GB/T5783-2000 LoyiEs M10x20-8.8 Bolt 3
72 [1040100111  [GB/T70.1-2000 T M10x35-8.8 Screw 4
73 |1040000169  |GB/T5783-2000 hEpR M12x45-8.8 Bolt 4
74 (1040000225  |GB/T5782-2000 [y M12x90-8.8 Bolt 4
75 (1040300063  [GB/T93-1987 Hupgl 8 Washer 6
76 (1040300066  |GB/T97.1-2002 Ha gl 8-200HV Washer 2
77 1040300067  |GB/T93-1987 Haj 10 Washer 7
78 1040300054  |GB/T93-1987 Hajg 12 Washer 8
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Hydraulic system/Spare parts manual

2 ZOOMLION | DESCRIPTION %%k
HYDRAULIC PIPELINE OF CHA8P.T§‘ R: cObE e
CHINA % ISTBOOM A& 001607649A0001000

FF55 SR R Z & g R FE HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.
1 [001607649A0001001 N 016x2.5-800  [Steel pipe 2
2 [001607649A0001002 N 012x2-850 Steel pipe 1
3 [001607649A0001003 B 016x2.5 Steel pipe 1
4 |001607649A0001004 W 016x2.5 Steel pipe 1
5 |001607649A0001005 W p12x2 Steel pipe 1
6 |001607649A0001006 N 0122 Steel pipe 6
7 1001607649A0001007 N p12x2 Steel pipe 1
8 |001607649A0001008 A p12x2 Steel pipe 6
9 (1990200052 TLPG16-112 ok 012 Clamp 33
10 1990200083 TLPG18-112 =3 012 Clamp 24
11 {1140101593 M12SCFX W RE M20x1.5 Nut 30
12 1140101497 PSR12LX PSR K& Cover 30
13 [1140101509 G12SCFX JERLECSS M20x1.5 Straight joint 13
14 (1140101482 EW12SOMDCF IER RS SS M20x1.5 Elbow compound joint| 2
15 [1140101535 T12SCFX ESUIESS M20x1.5 T-joint 2
16 {1990200068 TLPG16-216 (538 016 Clamp 6
17 (1990200085 TLPG18-216 (E38 Clamp 6
18 (1140101428 G16SCFX IERliE: SN M24x1.5 Straight joint 4
19 1140101590 M16SCFX WERE M24x1.5 Nut 8
20 |1140101499 PSR16SX PSR £ Cover 8
21 (1140101441 SV16SOMDCF FmE Sk M24x1.5 Bulkhead joint 4
22 (1140101517 SV12SOMDCF FamEER AL M20x1.5 Bulkhead joint 7
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< ZOOMLION

DESCRIPTION  ##x

CHINA

HYDRAULIC PIPELINE OF
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Hydraulic system/Spare parts manual

2= ZOOMLION | DESCRIPTION  ##k
HYDRAULIC PIPELINE OF CHAP.TER: cobE e
CHINA 15 2nd BOOM i Aii F o 001607649A0002000

5 Eo T R = & A P &
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.
1 {001607649A0002001 A p12x2-5290  |Steel pipe 1
2 1001607649A0002002 A 12x2-5350  |Steel pipe 1
3 [001607649A0002003 A 12x2-5150  |Steel pipe 1
4 001607649A0002004 e ©12x2-6040  |Steel pipe 4
5 001607649A0002005 e 12x2-1460  [Steel pipe 4
6 |001607649A0002006 e 12x2 Steel pipe 1
7 11990200052 TLPG16-112 (EPI 012 Clamp 29
8 (1990200083 TLPGI18-112 ok 012 Clamp 21
9 (1140101509 G12SCFX IEBiiE S M20x1.5 Straight joint 11
10 (1140101593 M12SCFX WERE M20x1.5 Nut 24
11 |1140101497 PSR12LX PSR K& Cover 24
12 [1140101535 T12SCFX Wk M20x1.5 T-joint 1
13 1140101517 SV12SOMDCF HmgB S, M20x1.5 Bulkhead joint 7
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< ZOOMLION

DESCRIPTION  ##x

CHINA

HYDRAULIC PIPELINE OF
3RD BOOM =& 4% K]

CHAPTER:
84

CODE  %ifi%
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Hydraulic system/Spare parts manual

2 ZOOMLION | DESCRIPTION %%k
HYDRAULIC PIPELINE OF CHAP.TER: cObE i
CHINA % 3RD BOOM =i 4] o4 001607649A0003000

P55 Eo T R 5 & A% g2 e &
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.
1 |001607649A0003001 WA p12x2 Steel pipe 1
2 001607649A0003002 I p12x2 Steel pipe 1
3 |001607649A0003003 I p12x2 Steel pipe 1
4 [001607649A0003004 e p12x2 Steel pipe 1
5 |001607649A0003005 e (p12x2 Steel pipe 1
6 |001607649A0003006 e p12x2 Steel pipe 2
7 1001607649A0003007 e 12x2-1100  [Steel pipe 1
8 |001607649A0003008 e p12x2 Steel pipe 1
9 |001607649A0003009 e 012x2-2975  |Steel pipe 1
10 [001607649A0003010 I 012x2-3010  [Steel pipe 1
11 [001607649A0003011 I 012x2-3045  [Steel pipe 1
12 1140101509 G12SCFX JERUEZDS M20x1.5 Straight joint 3
13 1140101535 T12SCFX Il K M20x1.5 T-joint 1
14 [1140101849 W12SCFX JENG RS M20x1.5 Elbow joint 5
15 (1990200052 TLPG16-112 Bk 012 Clamp 29
16 {1990200083 TLPG18-112 Bk 012 Clamp 6
17 |1140101593 M12SCFX BB M20x1.5 Nut 24
18 (1140101497 PSR12LX PSR K& Cover 24
19 (1140101517 SVI2SOMDCF  |Hilfatai#sk  M20x1.5 Bulkhead joint 8
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S ZOOMLION | DESCRIPTION  ##x CHAPTER, CODE 4
HYDRAULIC PIPELINE OF 85
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2 ZOOMLION | DESCRIPTION %%k
HYDRAULIC PIPELINE OF CHA8P.T5ER: copE e
CHINA 1 4TH BOOM DU A& 001607649A0004000
FF55 G R 5 & A B’ =
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.
1 |001607649A0004001 N p12x2 Steel pipe 1
2 {001607649A0004002 I (p12x2 Steel pipe 1
3 1001607649A0004003 I (p12x2 Steel pipe 1
4 (1990200052 TLPG16-112 ol 012 Clamp 14
5 (1990200083 TLPG18-112 ok 012 Clamp 7
6 1140101593 M12SCFX i} M20x1.5 Nut 6
7 (1140101497 PSRI2LX PSR 4 Cover 6
8 1140101509 G12SCFX JERGIESS'S M20x1.5 Straight joint 3
9 |1140101517 SVI2SOMDCF  [ELffER AL [M20x1.5 Bulkhead joint 3
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R G0/ A4 B Hydraulic system/Spare parts manual

= ZOOMLION DESCRIPTION  #¥5x
HYDRAULIC PIPELINE OF 1ST CHA:.T:;‘R: cobE i
CHINA [ CYLINDER i it A1 i 14 001607649A0005000
P55 Wi R = & A% P HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.
1 |1140101533 WHOSSROMDCF [ il 4 3k G1/4 Joint 4
2 |1140101525 GE12SREDOMDCF |3 3 43 3k G3/8/M20x1.5 |Straight joint 2
3 1140101537 EL12SOMDCF H I A4Sk M20x1.5 T-compound joint 1
4 |001607649A0005001 e p12x2 Steel pipe 1
5 |1140101527 GE16SREDOMDCEF  [3fi 15 38 43 G1/2/M24x1.5 |Straight joint 1
6 001607649A0005002 e 81 Steel pipe 1
7 1990200068 TLPG16-216 R 016 Clamp 1
8 |001607649A0005003 N 016x2.5 Steel pipe 2
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= ZOOMLION DESCRIPTION  ##k
HYDRAULIC PIPELINE OF 2ND CHASP.TE R: cobE i
CHINA [ CYLINDER —FiliiL £ 14 001607649A0006000
55 G R = % b33 B’ =
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.
1 (1140101533 WHOSSROMDCF |1l 3k G1/4 Joint 4
2 1140101525 GE12SREDOMDCF |3t £ 45 3k G3/8/M20x1.5 |Straight joint 2
3 (1140101537 EL12SOMDCF H = AHEk M20x1.5 T-joint 1
4 001607649A0007001 IEEs (p12x2 Steel pipe 1
S |1140101527 GE16SREDOMDCF |3 143 4% 3k G1/2/M24x1.5 |Straight joint 2
6 |001607649A0007002 W 08x1 Steel pipe 2
7 1001607649A0007003 W 016x2.5 Steel pipe 1
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R G0/ A4 B Hydraulic system/Spare parts manual

= ZOOMLION DESCRIPTION  ##x
= CHAPTER: CODE 45
HYDRAULIC PIPELINE OF 3RD
R T A 88
CHINA 1[5 CYLINDER -~ H 001607649A0007000

75 g R = 2 A o BE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE  |QTY.

1 |1140101533 WHOSSROMDCF  |E il 4:3k G1/4 Joint 4

2 (1140101525 GE12SREDOMDCF |3 B 38 5 3k G3/8/M20x1.5 [Straight joint 2

3 [1140101537 EL12SOMDCF H A G, M20x1.5 T-joint 1

4 001604849A0007001 N p12x2 Steel pipe 1

5 1140101527 GE16SREDOMDCF  [3jfi B i 423k G1/2/M24x1.5 |Straight joint 2

6 |001604849A0007002 ke, p8x1 Steel pipe 2

7 1001604849A0007003 EN p12x2 Steel pipe 1
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Hydraulic system/Spare parts manual

= ZOOMLION DESCRIPTION  ##x
HYDRAULIC PIPELINE OF 4TH CHASP.T;E R: cobE i
CHINA [ CYLINDER U it it A1 14 001607649A0008000
FF5 SR R 5 & kg B’ HE
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.
1 |1140101533 WHOSSROMDCF  [E il 3k G1/4 Joint 4
2 (1140101525 GE12SREDOMDCF |3 & 3 % 3k G3/8/M20x1.5 |Straight joint 2
3 1140101537 EL12SOMDCF =M AL M20x1.5 T-compound joint 1
4 1001607649A0008001 e (p12x2 Steel pipe 1
5 1140101527 GE16SREDOMDCF |3 1 1 #2 3k G1/2/M24x1.5 |Straight joint 2
6 |001607649A0008002 e 81 Steel pipe 2
7 |001607649A0008003 e (p12x2 Steel pipe 1
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< ZOOMLION

DESCRIPTION  ##k

CHINA

HYDRAULIC PIPELINE OF 5TH
CYLINDER 1/ yh LA & K]

CHAPTER:
810

CODE  #wf4

001607649A0009000
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Hydraulic system/Spare parts manual

= ZOOMLION DESCRIPTION  #¥5x
HYDRAULIC PIPELINE OF 5TH CH[;P.TI%R’ cobE e
CHINA #1[H CYLINDER Ti ¥ it A1 e P4 001607649A0009000
FF5 SR R Z & A% % P &
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE QTY.
1 |1140101533 WHOSSROMDCF Bk G1/4 Joint 4
2 (1140101525 GEI2SREDOMDCF |3t B 3d % 3k G3/8/M20x1.5  |Straight joint 2
3 1140101537 EL12SOMDCF H% A Ak M20x1.5 T-compound joint 1
4 001607649A0009001 e p12x2 Straight joint 1
5 |1140101527 GE16SREDOMDCF |3 15 i #%:3k G1/2/M24x1.5  |Steel pipe 2
6 |001607649A0009002 e 81 Steel pipe 2
7 |001607649A0009003 e 0122 Steel pipe 1
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< ZOOMLION | DESCRIPTION %%k CHAPTER. CODE -
CLEAI‘\IEH‘\IG SYSTEM 9.1
CHINA 1 LR 001692501A0000000

FF55 Wi R = & Ak B’ =
POS. CODE STANDARD NO. DESCRIPTION SPEC TRANSLATE  |QTY.
1 {1069900001 I SRR S KA Squirt gun 1
2 (1040200096 GB/T6170-2000 HER) M12-8 Nut 4
3 |001692501A0000006 e Board 1
4 1000192501A0100000 DN S Bracket 1
5 1040000108 GB/T5783-2000 B M 12x30-8.8 Bolt 4
6 (1040300054 GB/T93-1987 g 12 Washer 4
7 (1040000116 GB/T5783-2000 [y M10%20-8.8 Bolt 2
8 (1040300067 GB/T93-1987 Hpg 10 Washer 4
9 (1040300211 GB/T96.1-2002 Hpg| 10-200HV Washer 2
10 {1060000001 IKIE AT Water pump 1
11 (1040200113 GB/T6170-2000 HER) M10-8 Nut 2
121040000114 GB/T5783-2000 2R M10%25-8.8 Bolt 2
13 [001692501A0000003 [0167125B0001 KR Joint 2
14 1001692501A0000007 [0165525C0002 SUR/En Y Board 1
15 [1060200001 KA BRI DERS Filter 1
16 |001692501A0000001 |0167525A0001 ks Outlet flange 1
17 (1040000090 GB/T5783-2000 AR M10%30-8.8 Bolt 4
18 001692501A0000002 [0160425C0006 NEF = Inlet flange 1
19 |1040000152 GB/T5783-2000 oyis M10x40-8.8 Bolt 4
20 [1140101420 GB/T3287-2000 3k Gl A1-1-Zn Bend 2
21 (1140101560 GB/T3287-2000 Wk N8-1-Zn Joint 4
22 |1140101421 GB3287-2000 =Wk Gl B1-1 Joint 1
23 001692501A0000005 |0160425C0011 HE 3 GB/T3091-2001 |(Straight pipe 1
24 1140101422 KY50 HPEEk G2 G2 Joint 1
25 |1140101411 GB3289.27-82 FENESL GIXG2 |G1xG2 Joint 1
26 (1010300521 Bk Gl Valve 1
27 [001692501A0000004 |0160425C0007 HE 1 GB/T3091-2001 (Straight pipe 1
28 1990200037 Wk 47 No.l 19-29 Hoop 1
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< ZOONLION DESCRIPTION 44 ¥ OAGE. CODE i
LUBRI(%A"{;ON SYSTEM 2/3
CHINA HE RS 001692401A0000000

s ETI R 5 & Fiw BB &

POS. CODE STANDARD NO.| DESCRIPTION SPEC TRANSLATE  |QTY.
1 (1990300042 19 958 0802 HE&BHE 5%8 hoses 8m
2 (1990300044 wE (RYPRE)  |ADI3 Bent protection 4m
3 1140101502 153 049 L TRk QSL-1/4-8 Angular plug-in nipple | 1
4 (1019900038 525725 Ak MA-40-10-R1/8-E-RG  [Pressure gauge 1
5 1019900039 2 MINI REG 08K [Regulator 1
6 (1140101551 10027357 MRS R1/4 4h Double connection 2
7 1000200034 2316 THE A U-1/4 Muffler 2
8 |1010300512 . 7, 1 MFH-3-1/4 3/2-way Valve 2
9 1029900009 FEL TG 2k 1] MSFG-24DC/42AC  |Plug socket 2
10 [001692401A0000001 [0165524B0001 4§ i) [i)] 2255 K Mounting bracket 2
11 1040100353 GB/T70.1-2000  |[#&4] M5 X 40-8.8 Screw 4
12 (1040300060 GB/T93-1987 Hj 5 Lock washer 29
13 (1140101644 151 521 XRL ) ESK [ESK-1/4-1/4 Double connection 1
14 [1140101415 19 900 5302 T RUEHEAT G1/4 T connection 1
15 [1140101645 19900 1212 KAMRLHE K G1/4"-G1/4" Double connection 1
16 1010300601 10027353 W IR SR I G1/4 14 Ball Valve 1
17 (1140101413 3577 A daE 3 D-1/81-1/4A Reducing nipple 1
18 (1140101501 153 046 L Ttk QSL-1/8-6 Angular plug-in nipple | 2
19 1080200005 68213 HEYHIAL Grease-injector 1
20 (1080200004 1750RT WAL TCARARE  M10x1 Gun mouth 1
21 [1990300041 ovsnonns (211 RSN Spiral hoses 1
22 1990300043 19 958 0702 HEIBRE 4x6 Hoses 0.5m
23 1070000000 41880-10-1 EE T R A Pneumatic pump 1
24 1001692401A0000002 [0165524A0004 [ G4 2R b Mounting bracket 2
25 1040100122 GB/T70.1-2000  [ig4T M8x25-8.8 Screw 4
26 1040300063 GB/T93-1987 Hj 8 Lock washer 6
27 001692401A0000003 |[0010524A0003 [ 2 2B b 24F-5 Mounting bracket 1
28 [1040100272 GB/T70.1-2000  [MZ4T M6x40-8.8 Screw 4
29 1040300062 GB/T93-1987 Ha 6 Lock washer 4
30 [1080400017 1001 21 202 90°25 5K .t 06 Insert for ferrule 3
31 {1080400021 1001 21 200 IREUEE Threaded ferrule 6
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< ZOONLION DESCRIPTION 44 ¥ OAGE. CODE i
LUBRIQATION SYSTEM 3/3
CHINA 1 URHEEAEN 001692401A0000000
s ETI R 5 & ik 5 &
POS. CODE STANDARD NO.| DESCRIPTION SPEC TRANSLATE |QTY.
32 (1080400022 1001 20 200 IR $8.6X2.3 High pressure hose | 3m
33 1080400023 1001 21 005 (SRR Bent protection 3m
34 1080400016 1001 21 208 90°75 ik it $6 Insert for ferrule 1
35 [1140101506 0401 2000 306 [HEBLLH #:3k M10 X 1k Straight couplings 9
36 1010600044 [ uR £ TL274A Filter for grease 1
37 |1140101505 0401 2200 306 Tk M10 X 1k Angular couplings 3
38 |1089900002 S d6X1 Copper pipes 16m
39 |001692401A0000004 [0011424B0002 | J2 AR Pair of clamping half | 9
40 |001692401A0000005 [0011424B0001 |/ I m bt Pair of clamping half | 9
41 (1040000151 GB/T5783-2000  [ig#% M5 X 12-8. 8 Screw 25
42 1001692401A0000006 [0011424B0004 |45 I Pair of clamping half | 2
43 |001692401A0000007 [0011424B0003 | &I m i Pair of clamping half | 2
44 |001692401A0000008 [0011424B0006 | =44 e Pair of clamping half | 5
45 1001692401A0000009 [0011424B0005  |=45 3k w5k Pair of clamping half | 5
46 1080400020 VPBM-4 {é\ ;; W3 Ay AL g ﬁéﬁ; c;rf* M bricant distributor | 1
47 |001692401A0000010 [0011424B0008 VY% 2 JEEAR Pair of clamping half | 1
48 |001692401A0000011 [0011424B0007 VY% I w6 it Pair of clamping half | 1
49 |001692401A0000012 [0165524B0002 |43t %8 224 Mounting bracket 1
50 |001692401A0000013 0160824D2101 K353k 1 Extension piece 1
51 [001692401A0000014 sk 2 Extension piece 1
52 1081000560 JB/T982-1977 2 B 2 ) 10 Ring 2
53 1040100024 GB/T70.1-2000  [i&4] M8 X 65-8. 8 Screw 2
54 1001692401A0000015 XL 47 Be s 22 AR Mounting bracket 1
55 1001692401A0000016 i AT =Bk Tee couplings 2
56 (1080000007 JB/T7940.1-1995  |Wli#f M10 X 1 Grease gun nipple 2
57 |1080400018 620-29178-1 WL Sy T VSKV4-do. 3 Lubricant distributor | 1
58 |001692401A0000017 |0018624A0003 |25 G1/4 Screw plug 4
59 1081000480 DRV100116 ESiaEa 14 Ring 4
60 [1140101461 GEI0LREDOMDCF |3 Ll 43 3k G1/4/M16X 1.5 Couplings 2
61 [1080400015 1001 21 201 ERG o0 $6 Insert for ferrule 2
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